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TEST REPORT

Applicant :  Funai Electric R & D (Shenzhen) Co., Ltd.
Manufacturer :  Funai Electric R & D (Shenzhen) Co., Ltd.
Product : WIiFi module
FCCID ;. 2AU3BU9YW35

(A) Model No. : U9awais

(B) Test Voltage : DC 5V From PC Input AC 120V/60Hz
Tested for comply with:

FCC CFR47 Part 15 Subpart E

Test procedure used:
ANSI C63.10: 2020
KDB 789033 D02 General UNII Test Procedures New Rules v01r04

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart E requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1074. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test: Dec.13,2021~Jan.11,2022 Report of date: Feb.25,2022

Prepared by : Reviewed by : \ A

¥ agan ) amagounny L @y Manager
Audix Technology (Shenzhen) Co., Ltd. r

EMC#nMN#dstnm ¥
Stamp only for EMC Dept. Report

-~
Approved & Authorized Slgner : Signature: D@&‘jlﬂ
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AUDIX Technology (Shenzhen) Co., Ltd.

1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
i issi PASS
Power Line Conducted Emission FCC Part 15: 15.407(5)(6)
FCC Part 15: 15.209
Radiated Emission FCC Part 15: 15.205 PASS
FCC Part 15.407(b)
Band Edae Compli FCC Part 15: 15.407(b) PAGS
and =dge Hompliance FCC Part 15.205
6dB&26dB&99% Bandwidth Test FCC Part 15: 15.407(e) PASS
Output Power Test FCC Part 15: 15.407(a)(5) PASS
Equivalent Isotropic Radiated Power FCC Part 15: 15.407(h)(1) PASS
Test
Power Spectral Density Test FCC Part 15: 15.407(a) PASS
Frequency Stability FCC Part 15: 15.407(a) PASS
Antenna requirement FCC Part 15: 15.407(Q) PASS
Note: Measurement uncertainty affection to the result is considered, the EUT is technically
compliant with standard requirements.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F22022 Page 5 of 149
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2. GENERAL INFORMATION
2.1.Description of Equipment Under Test

Applicant Funai Electric R & D (Shenzhen) Co., Ltd.

Applicant Address gﬁgjzg:r?'hgﬁli(r)]gyszj(;gd;ng I, 1057 Nanhai Road, Nanshan District,

Manufacturer Funai Electric R & D (Shenzhen) Co., Ltd.

Manufacturer Address Eﬁgr?z;:r?,hgﬁli?]gy518§)i:5d7ing I, 1057 Nanhai Road, Nanshan District,

Factory Funai (Thailand) Company Limited

Factory Address 835 Mools, Pakchong-Lumsompqng Road, Tar_nbon, Chantuek,
Amphur Pakchong, Nakhon Ratchasima 30130, Thailand

Product WiFi module

Model No. U9w35

FCCID 2AU3BU9W35

Sample Type Prototype production

Date of Receipt Dec.10,2021

Date of Test Dec.13,2021~Jan.11,2022

Remark: This report only for WIFI 5GHz.
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AUDIX Technology (Shenzhen) Co., Ltd.

2.2.Feature of Equipment Under Test

Product Feature & Specification

Product WiFi module
Model No. U9w35
Radio IEEE802.11 a/b/g/n
[ ] Commercial Power AC 100~240 V
Power Source X] External Power Source DC 5V
[ ] Li-ion Battery DCV
[ ] UM battery DCV

2.4GHz Wi-Fi

Support Modes

802.11b/g/n20/n40

Frequency Range

2412-2462MHz

Type of Modulation

802.11b(DSSS): CCK, QPSK, BPSK;
802.11g/n(OFDM): 64QAM,16QAM, QPSK, BPSK

802.11b: 1/2/5.5/11 Mbps;

Data Rate 802.11g: 6/9/12/18/24/36/48/54 Mbps;
802.11n: up to 300Mbps

Channel Separation 5MHz

5GHz Wi-Fi

Support Modes 802.11a/n20/n40

Frequency Range

5180-5240MHz, 5260-5320MHz, 5500-5700MHz, 5745-5825MHz

Type of Modulation

802.11a/n (OFDM): 64QAM,16QAM, QPSK, BPSK

802.11a: 6/9/12/18/24/36/48/54 Mbps;

Data Rate 802.11n: up to 300Mbps
Channel Separation 5MHz

Antenna System

Type of Antenna ANTA: monopole Antenna

ANTB: External Metal Antenna

Antenna Peak Gain

DTS Band (2400-2483.5MHz) Peak Gain:
ANTA: -1.04dBi; ANTB: -2.80dBi;

U-NII-1 Band(5150-5250MHz) Peak Gain:
ANTA: 1.42dBi; ANTB: -4.67dBi;
U-NII-2A Band(5250-5350MHz) Peak Gain:
ANTA: -4.34dBi; ANTB: -0.16dBi;
U-NII-2C Band(5470-5725MHz) Peak Gain:
ANTA: -4.03dBi; ANTB: 0.09dBi;

U-NII-3 Band (5725-5850MHz) Peak Gain:
ANTA: 0.98dBi; ANTB:-4.36dBi

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F22022 Page 7 of 149
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2.3.Test Information

A special test software(MT7663, V1.1) was used to control EUT work in Continuous TX mode
(The duty cycle of the test signal is 100%), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
data rate Frequency Power setting
Mode (Mbps)(see Note) Channel (MHz) | ANTA | ANTB
6 Low :CH36 5180 26 24
6 Middle: CH40 5200 26 24
6 High: CH48 5240 26 24
6 Low :CH52 5260 26 24
6 Middle: CH60 5300 26 24
6 High: CH64 5320 26 24
IEEE 802.11a 6 Low :CH100 5500 24 24
6 Middle: CH120 5600 24 24
6 High: CH140 5700 24 24
6 Low :CH149 5745 24 24
6 Middle: CH157 5785 24 24
6 High: CH165 5825 24 24
MCSO0 Low :CH36 5180 24 24
MCSO0 Middle: CH40 5200 24 24
MCSO0 High: CH48 5240 24 24
MCSO0 Low :CH52 5260 24 24
MCSO0 Middle: CH60 5300 24 24
MCSO0 High: CH64 5320 24 24
EEE 802.11nHT20 MCSO0 Low :CH100 5500 24 24
MCSO0 Middle: CH120 5600 24 24
MCSO0 High: CH140 5700 24 24
MCSO0 Low :CH149 5745 24 24
MCSO0 Middle: CH157 5785 24 24
MCSO0 High: CH165 5825 24 24
MCSO0 Low :CH38 5190 24 24
MCSO0 High: CH46 5230 24 24
MCSO0 Low :CH54 5270 24 24
MCSO0 High: CH62 5310 24 24
IEEE 802.11nHT40 MCSO0 Low :CH102 5510 24 24
MCSO0 Middle: CH118 5590 24 24
MCSO0 High: CH134 5670 24 24
MCSO0 Low :CH151 5755 24 24
MCSO0 High: CH159 5795 24 24
Note 1: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.

2. This is MIMO 2*2 device for 5GHz band, test compliance with KDB 662911 D01 Multiple
Transmitter Output v02r01, for 11a mode ,choose the antenna which has the worst case
emission for the radiated emission and band edge test, for 11n mode, test with two antenna
transmit simultaneously.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F22022 Page 8 of 149
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2.4.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number
N/A acer Z0W NVX7C
1. Notebook X
USB Cable: Shielded, Detachable, 1.0m

2.5.Block diagram of connection between the EUT and simulators

Notebook EUT

(EUT: WiFi module)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F22022 Page 9 of 149
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2.6. Test Facility

Site Description
Audix Technology (Shenzhen) Co., Ltd.

Name of Firm :  No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Certificated by ISED, Canada
. Company Number: 5183A
EMC Lab. " CAB identifier: CN0034
Valid Date: Mar.31, 2022

Certificated by FCC, USA
Designation No.: CN5022
Valid Date: Mar.31, 2022

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2022

2.7. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test 2 6dB(150KHz to 30MH2)

in No. 1 Conduction
3.2dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 3.6dB(30~200MHz, Polarization: V)

in 3m chamber 3.4dB(200M~1GHz, Polarization: H)
3.4dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test in 5.0dB(1~6GHz, Distance: 3m)
3m chamber 5.2dB(6~25GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3.7dB (30MHz~1000MHz)
Emission test in RF chamber 3.3dB (1GHz~26.5MHz)
Uncertainty for Conduction Spurious
e 2.0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 1.0%
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F22022 Page 10 of 149
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FCC ID: 2AU3BU9W35
3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1 1# Shielding Room AUDIX N/A N/A May.17,18 | 5 Year
2 EMI Test Receiver | Rohde & Schwarz ESCI 100842 Apr.07,21 | 1 Year
3 L.I.S.N.#1 Rohde & Schwarz ENV216 102160 Oct.09,21 | 1 Year
4. AM.N Kyoritsu KNW-403D 8-1750-2 Apr.07,21 | 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.06,21 | 1 Year
6 Terminator Hubersuhner 50Q No.2 Apr.06,21 | 1 Year
EMCCFD300-B
7 RF Cable EMCI M-NM-2000 190422 Apr.08,21 | 1 Year
8. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver <] EUT Peripheral
80cm
0.8m
F LISN#1 AMN H

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

|||-

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(1V)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its

emission characteristics in a normal application.

3.4.1.WiFi module (EUT)

: U9W35
:N/A

Model No.
Serial No.

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F22022 Page 11 of 149
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3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turn on the power of all equipments.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the
test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10 on Conducted Emission
Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F22022 Page 12 of 149
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AUDIX Technology (Shenzhen) Co., Ltd.

Data: 9 File: E:#CE2021 Report DataiCichuanjing'20211214-rL.EM6 (20) Data: 10 File: E:#CE2021 Report DataiCichuanjing'20211214-1.EM6 (20)
o Level (dBuv) Date: 2021-12.13 o Level (dBuv) Date: 2021-12.13
70, 70,
60 FCCPART 15C 60 PART 15 C
e 6) cc G|
50 HCC PART 15 € (AVG) 50 HCC PART 15 { (AVG)
40 40)
30, 30
20, 20,
10| 10|
0.15 0.5 1 2 10 20 30 0.15 0.5 1 2 10 20 30
Frequency (MHz) Frequency (MHz)
Site no :1# Conduction Data No Site no # Conduction Data No  :10
Dis./Lisn 12021 ENVZ16-L LISN phas: Dis./Lisn 021 ENVZ16-1 LISN phase:
Limit $FCC PART 15 C Limit
Env./Ins. 124.27C/56% Enginesr :Evan Env./Ins. Enginesr :Evan
Fower Rating :AC 120¥/60Hz Fower Rating :iC 120%/60Hz
Test Mode TWIFISG Tx Test Mode IFISG Tx
LISN Cable Emission LISN Cable Emission
Ho Freq Factor loss  Reading Level Limits Margin Remark Ho Freq Factor loss  Reading Level Limits Margin Remark
(MHz)  {dB) (dB)  (dBuv) (qBuV]  (dBuV) (aB) (MHz)  {dB) (dB)  (dBu¥) (dBuV]  (dBuV) (aB)
1 0.162  9.50 0.01 38.92 48.43 §5.34  16.591 ap 1 0.150  10.00 0.01 33.63 43 .64 66.00  22.36 P
z 0.17¢  9.s0 0.01 37.08 46.59 £4.77  18.18 aF z 0.172¢ 10.00 0.01 28.45 38.46 64.77  25.31 aF
3 0.190  3.s0 0.01 35.24 44.75 64.02  13.27 arF 3 0.190 10.00 0.01 30.74 40.75 64.02  23.27 ap
4 0.206  35.50 0.01 33.64 43.15 §3.36  20.21 ar 4 0.486 10.10 0.01 25.14 35.25 56.23  20.98 ap
] 0.486  9.50 0.01 25.19 34.70 56.23  21.53 ap ] 4,006 10.20 0.04 24.97 35.21 56.00  20.79 P
6 4.746  9.60 0.04 26.77 36.41 56.00  19.58 aF 6 4.430 10.20 0.04 27.07 37.31 56.00  18.68 aF
Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading. Remarks:

2.If the aversge limit is wet when using & guasi-peak deteccor.
the EUT shall ke deened to meet koth limits and measurement
with sverage detector is unnecessary.

1.Emission Level=LI3M Factor+Cable Loss+Reading.

2.If the aversge limit is wet when using & guasi-peak detector.
the EUT shall ke deened to meet hoth limits and measurement
with sverage detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F22022 Page 13 of 149



AUDIX ]}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1.For frequency range 30 MHz ~1000MHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3#Chamber(NSA) AUDIX N/A N/A May.02,21 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18 | 5 Year
3. Signal Analyzer Rohde & Schwarz FSV30 104050 Apr.07,21 | 1 Year
4. | EMI Test Receiver | Rohde & Schwarz ESR3 102891 Oct.20,21 | 1 Year
5. Amplifier HP 8447D 2944A11159 | Apr.07,21 | 1 Year
6. Bi log Antenna TESEQ CBL6112D 25237 Dec.22,20 | 1 Year
7. NSA Cable HUBER+SUHNER |CFD400NL-LW No.3 Oct.09,21 | 1 Year
8. Coaxial Switch Anritsu MP59B 6201397223 | Apr.07,21 | 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
4.1.2.For frequency range 1GHz~40GHz (In 3m Anechoic Chamber)
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1. 3#Chamber(Svswr) AUDIX N/A N/A Apr.14,21| 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18| 5 Year
3. Signal Analyzer |Rohde & Schwarz FSV30 104050 Apr.07,21| 1 Year
4, Horn Antenna ETC MCTD 1209 | DRH15F03006 | Jul.26,21 | 1 Year
5. Horn Antenna ETS 3116 00060089 Jan.08,22 | 1 Year
6. Amplifier Agilent 83017A MY53270084 |Oct.09,21| 1 Year
7. Amplifier EMCI EMC184040SE 980507 Apr.08,21| 1 Year
8. RF Cable EMCI EM&ES{BS”'S 190407 Jul.14,21 | 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX Technology (Shenzhen) Co., Ltd.

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3.0m

(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __, || (FIBRE GLASS)

Coaxial Switch

| | AMP [ | Spectrum Analyzer| | PC System

Receiver

For frequency range 1GHz-40GHz

Full-anechoic 3m Chamber
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS.

. 3m EUT

[|:]‘

v

(Reference Point)

1.0m(L)*1.0m(W)*1.5m(H) —|| TURN TABLE 1 5m
ABSORBER (FIBRE GLASS) | '
(30cm maximum)
A
ALA e
_ _

AMP | | Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F22022 Page 15 of 149
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AUDIX Technology (Shenzhen) Co., Ltd.

4.3.Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz; 5.25-5.35GHz; 5.47-5.725GHz,
5.725-5.850GHz band: all emissions outside of those band shall not exceed an EIRP of -27
dBm/MHz. Unwanted emissions below 1 GHz and those emissions appearing within 15.205
restricted frequency bands must comply with the general field strength limits set forth

in Section 15.209

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remarks : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MEHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-3825 1435 - 1626.5 9.0-9.2
420725 - 420775 73-74.6 1645.5 - 1646.5 93-9.5
6.215-6.218 74.8-75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
1257675 - 12.57725 322-3354 3600 - 4400 A

4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

4.4.1.WiFi module (EUT)

: U9W35
:N/A

Model No.
Serial No.

4.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd.
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4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2.Turn on the power of all equipments.
4.5.3.Let EUT work in Tx mode.

4.6.Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated 360
degrees and antenna fixed to 1 m to find the maximum emission level. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI C63.10
regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.10 on radiated emission Test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted
frequency bands use below procedure:

The bandwidth of the EMI test receiver (R&S ESR7) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

Maximum Peak emission levels are measured by setting the analyzer as follows:

(a) RBW =1 MHz.

(b) VBW >3 MHz.

(c) Detector = Peak.

(d) Sweep time = auto.

(e) Trace mode = max hold.

(f) Allow sweeps to continue until the trace stabilizes. Note that if the transmission is not
continuous, the time required for the trace to stabilize will increase by a factor of
approximately 1/x, where x is the duty cycle. For example, at 50% duty cycle, the
measurement time will increase by a factor of two relative to measurement time for
continuous transmission.

Maximum Average emission levels are measured by setting the analyzer as follows:

(@) RBW =1 MHz.

(b) VBW >3 MHz.

(c) Detector = power averaging (rms), if span/(# of points in sweep) < RBW/2. Satisfying this
condition may require increasing the number of points in the sweep or reducing the span.
If the condition is not satisfied, the detector mode shall be set to peak.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F22022 Page 17 of 149
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(d) Averaging type = power averaging (rms)

As an alternative, the detector and averaging type may be set for linear voltage averaging.
Some instruments require linear display mode to use linear voltage averaging. Log or dB
averaging shall not be used.
(e) Sweep time = auto.
(F) Perform a trace average of at least 100 traces if the transmission is continuous. If the
transmission is not continuous, the number of traces shall be increased by a factor of 1/x,
where X is the duty cycle. For example, with 50% duty cycle, at least 200 traces shall be
averaged. (If a specific emission is demonstrated to be continuous—i.e., 100% duty
cycle—rather than turning on and off with the transmit cycle, at least 100 traces shall be
averaged.)
(9) If tests are performed with the EUT transmitting at a duty cycle less than 98%, a correction
factor shall be added to the measurement results prior to comparing to the emission limit to
compute the emission level that would have been measured had the test been performed at
100% duty cycle. The correction factor is computed as follows:
® If power averaging (rms) mode was used in step (iv) above, the correction factor is 10
log (1/x), where x is the duty cycle. For example, if the transmit duty cycle was 50%,
then 3 dB must be added to the measured emission levels.

® If linear voltage averaging mode was used in step (iv) above, the correction factor is 20
log (1/x), where x is the duty cycle. For example, if the transmit duty cycle was 50%,
then 6 dB must be added to the measured emission levels.

® If a specific emission is demonstrated to be continuous (100% duty cycle) rather than
turning on and off with the transmit cycle, no duty cycle correction is required for that
emission.

For the emissions above 1GHz and not appearing within 15.205 restricted frequency

bands use below procedure:

(1).The maximum emission at 3m distance was measured and recorded with receive antenna in
both vertical and horizontal by rotating the turntable and by lowering the receive antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.

(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver, the
level of the signal generator was adjusted until the measured field strength level in step 2
was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and corrections
due to the gain of the substitution antenna and the cable loss between the signal generator and
the substitution antenna. or use procedure (6).

(6). Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the result of all unwanted emission outside the restricted band is less than the
-27dBm/MHz.

We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any
emissions were found from 18GHz to 40GHz, so the radiated emission from 18GHz to
40GHz were not record.

4.7.Radiated Emission Test Results

PASS.

All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.

All other emission comply with 15.407 (b)(1) requirements.

Note: The emissions (9kHz~30MHz) not reported for there is no emission be found.
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Duty cycle
Agilent Spectrum Analyzer - Swept SA

- T e e SENSEIINT ALIGN AUTO 7
> Amplitude

Reference Level 30.00 dBm _ Avg Type: RMS
PNO: Fast ~—»— Trig:Free Run
IFGain:Low #Atten: 30 dB

RefLevel

Ref Offset 10.7 dB 30.00 dBm
Ref 30.00 dBm ||

Attenuation
[30 dB]

Scale/Div
10dB

Scale Type
Lin

Presel Center

Presel Adjust
0 Hz

More

Center 5.180000000 GHz 10of2

Res BW 8 MHz #VBW 8.0 MHz* Sweep 100.0 ms (1001 pts) _
E STATUS

Note: The duty cycle of the test signal is 100%o.
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Frequency: 30MHz~1GHz

Data: 4 File: E:2021 Report Data\C\#HiA122112059-RF.EMG (8) Data: 3 File: E:2021 Report Data\C#HiA122112059-RF.EM6 (8)
o Level (dBuvim) Date: 20211214 _ Level (dBuvim) Date: 20211214
720, 720,
64.0) 64.0)
56.0) FCCPARTASC(3M) 56.0 FCCPARTASC(3M)
8.0, 408 8.0, '#E

40.0—‘ ‘ 40.0—‘ ‘

32.0 320
MMMWMM““‘” \ . v
24.0] i 24.0] Jutvisrar et
16.0| 16.0|
8.0 8.0
Y30 224, 8. 612, 806. 1000 Y30 224, 418. 612, 806. 1000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. 4 Jite no. : 3m Chamber Data no. 3
Dis. / Ant. : 3m 2020 CBLE112D-25237 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2020 CBLE112D-25237 Ant. pol. : VERTICAL
Limit : FCC PART 15 C (3M) Limit : FCC PART 15 C (3M)
Env. / Ins. : 22.17C/47% Enginesr : lbel Env. / Ins. : 22.17C/47% Enginesr : Ibel
Test. Mode : WIFI 5G TX Test. Mode : WIFI 5G TE
Ant. Cable Emission Margin Ant. Cable Emission Margin
No. Freg. Factor Loss Reading Level Limits Limits Remark No. Freg. Factor Loss Reading Level Limits Limits Remark
(MHz)  {dE/m)  (dE) (dBuV) (dBuV/m) (dBuV/m)  (dB) (MHz)  {dB/m)  (dE) (dBuV) (dBuV/m) (dBuV/m)  (dB)
1 241.460 17.73 1.5¢  4.86 24.15 46.00  21.85 QF 1 32.910 23.18 0.67 -3.87 19.98 40.00  20.02 QF
2 280.260 18.66 1.69  2.44 22.79 46.00  23.21 Qp 2 423.820 21.98 2.10  2.49 26.57 46.00  19.43 Qp
3 389.870 21.16 1.9 1.88 25.03 46.00  20.97 QF 3 555.620 24.80 z.48  5.11 3z.20 46.00  13.80 Qe
4 423.820 21.98 2.10  4.48 28.56 46.00  17.44 QF 4 642.070 24.62 2.67 -0.88 26.41 46.00  19.53 QF
5 560.590 24.59 2.43 -0.09 26.99 46.00  19.01 QF 5 @80.690 26.22 3.29 -1.69 27.82 46.00  16.18 QF
£ &93.300 26.27 3.31 -1.23 %5.35 46.00 17,65 QF £ 943.740 26.48 3.46 -1.78 Z5.16 46.00  17.84 Qr
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB helow the official
limit are not reported. limit are not reported.
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Frequency: 1GHz~18GHz
U-NII-1 Band:

Data: 6
o Level (dBuVim)

File: F:i2021 Report 53 1A 1721120594172 112059-WIFI5G Band1.EM6 (98)
Date: 2021-12-28

Data: 5

File:

112021 Report @i 3HA17211205914172112059-WIFI5G Band1.EM6 (98)

1 120 Level (dBuVim) Date: 2021-12-28
108.0| 1 108.0| T
96.0 96.0
84.0 84.0
72.0 IF i FOR-1SE[PHU-NI-T 720 IF i FoR-1SE[PHCU-NI-T
60.0 60.0
TR —— |
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. g Fite no. 3m Chamber Data no. : 5
Dis. / knt. : 3m 2021 KCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / knt. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 3.2%C/52.5% Engineer Lynn Env. / Ins. 3.2%C/52.5% Engineer Lynn
Test Mode ila S150MHz TX Test Mode ila S150MHz TX
Ant. Cable wp  Emission Ant. Cable wp  Enission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark No. Freg. Factor Loss Reading factor Level Limits Nargin FRemark
(MHz) (dE/m)  (dE) (dBuv) (dB)  (dBu¥/m] [dBu¥/m) (dB) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBu¥/m] [dBu¥/m) (dB)
1 5180.00 33.06 5.11 101.74 34.50 105.41 - - Peak 1 5180.00 33.06 5.11 95.37 34.50 103.04 -———-—-  ——--—- Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—hnp factor.

2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1.

Emission Level= Antenna Factor + Ceble Loss + Reading
-iwp factor.

. The emission levels that are 20dB below the official

limit are not reported.

Data: 8 File: F::2021 Report fis#-\A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 7 File: F::2021 Report i3 \A172112059'A122112059-WIFI5G Band 1.EM6 (98)
12 Level {dBuvim) Date: 2021-12-28 1 Level {dBuvim) Date: 2021-12-28
108.0| T 108.0| 1
96.0 96.0
84.0 84.0
72.0 ¥ | FEA{-tSEIPICU-NI 720 ¥ | FE{-t5EPICU-NI-
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 8 Site no. 3m Chamber Data no. : 7
Dis. / Ant. : 3w 2021 NCTD1208-3006 Ant. pol. : HORIZCNTAL Dis. / Ant. 3w 2021 MCTD12089-3006 Ant. pel. : VERTICAL
Limic FCC 1SE PE U-NII-1 Limic FCC 1SE PE U-NII-1
Env. / Ins. 23.27C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 1la 5z00MHZ TX Test Mode 1la 5z00MHZ TX
int. Cable imp  Emission int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) {dB]  (dBuV) (dB) (dBu¥W/m) (dBu¥W/w)  (dB) (MHz)  (dB/m) {dB]  (dBuV) (dB) (dBuW/w) (dBu¥W/w)  (dB)
1 5200.00 33.08 5.12 99.16  34.50 102.86 —-—--= —-———- Peak 1 5200.00 33.08 5.12 96.55  34.50 100.25 ————-=  —————- Peak

Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp factor.

2. The emission levels that are 20dB below the official

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

imp factor.

2. The emission levels that are 20dB below the official

limit are not reported. limit are not reported.
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Data: 9

1

L Level (dBuvim)

File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)
Date: 2021-12-28

108.0|

Data: 10 Fil

12016vel (UBuVIm)

e:

112021 Report @3 A122112059'A122112059-WIFI5G Band 1.EM6 (98)
Date: 2021-12-28

4 108.0] 1
96.0 96.0
84.0 84.0
72.0 I | FEQSERIU-Ni-T 72.0 I | FEQSERK -t
60.0 W 60.0
“.OM 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)

Site no. 3w Chanber Data no. 9 Site no. 3w Chanber Data no. 10

Dis. / Ant. 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL

Limit FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1

Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn

Test Mode 1la 5z40MHz TX Test Mode 1la 5Z40MHz TX

Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5240.00 33.13 5.13  100.26 34.50 104,02 —----=  —---—- Peak 1 5240.00 33.13 5.13 98.96 34.50 102.72 —----=  ——-mo- Peak

Remarks: 1.

Emission Level= Antenna Factor + Ceble Loss + Reading
-knp factor.

. The emission levels that are 20dB below the official

limit are not reported.

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

-hnp factor.
2. The ewission levels that are 20dB below the official
limit are not reported.

Data: 33 12021 Report 3+ 172112059'A122112059 WIFIS6 Band 1.EM6 (98) Data: 34 12021 Report 3+ \A172112059'A122112059-WIFI56 Band 1.EM6 (98)
JapLevel (B Date: 2021-12-28 1apLevel (dBum) Date: 2021-12-28
108.0) 1 108.0] 1

96.0| 96.0|

84.0) 84.0)

72.0| | | FEA-15EIPH U=N-1 72.0| | | Fefi15EIPH U=Nii-1
50.0 LM‘”MW 50.0
48.0) 48.9)
36.0| 36.0|
240 249,
12,0 120

1000 2000. 3000, 4000, 5000, 6000 1000 2000, 3000, 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. SGmw Charber Data no. i 33 Hite no. S Charber Data no. i 34

Di=. / Ant. 3w 2021 MCTD1208-3006 int. pol. HORIZONTAL Di=. / Ant. 3w 2021 MCTD1208-3006 int. pol. : WVERTICAL

Limit FCC 1S5E PE U-NII-1 Limit FCC 1S5E PE U-NII-1

Env. / Ins. 23.27C/52.5% Engineer Lynn Env. / Ins. 23.2%C/52.5% Engineer Lynn

Test Mode 11nz0 5180MHz TX Test Mode 11nz0 5180MHzZ TX

Int. Cable Armp Emission Int. Cable Armp Emission
Ho. Freg. Factor Loss Reading factor Lewel Limits Margin Remark Ho. Freq. Factor Loss Reading factor Lewel Limits Margin Remark
(MHz) (dB/m)  (dB) (aBuv) (4B)  (dBu¥/m) (dBuV/m) (dB) (MHz) (dB/m)  (dB) (aBuV) (4B)  (dBuW/m) (dBuV/m) (dB)
1 5180.00 33.08 5.11 102.62 34.50 106.29 ——----  —————— Peak 1 5180.00 33.06 5.11 98.99 34.50 102.66  ———--—  —————— Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.

. The emission levels that are 20dB below the official

Emi
—im|

Remarks: 1.

ssion Level= Antenna Factor + Cable Loss + Reading
p factor.

2. The emission levels that are 20dB below the official

limit are not reported. limit are not reported.
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Data: 36
o Level (dBuvim)

File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)

1 Date: 2021-12-28

108.0| 1

Data: 35

1

Ly Level (dBuvim)

File:

112021 Report @3 A122112059'A122112059-WIFI5G Band 1.EM6 (98)
Date: 2021-12-28

108.0| +
96.0 96.0
84.0 84.0
72.0 I | FEg-tSE[RIU-Ni-T 72.0 I | Fef-tSE[RI Y-t
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no. 35
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1inz0 5200MHz TX Test Mode 1inz0 5200MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5200.00 33.08 5.12 101.69 34,50 105,39 —---o-  —-mmeo Peak 1 5200.00 33.08 5.12  100.61 34.50 104,31 —----=  ——-mo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB kbelow the official
limit are not reported. limit are not reported.
Data: 37 112021 Report i3 A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 38 112021 Report s34 172112059'A122112059-WIFI5G Band 1.EM6 (98)
{apLevel (dBum) Date: 2021-12-28 1apLevel (dBum) Date: 2021-12-28
108.0) 1 108.0) 1
96.0 96.0
84.0 84.0
L S T 1 s e e s s e 1 (3,08 215 L S T 1 e e e s s e 17 (53,8125
60.0 LMW 60.0
|
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 37 Jite no. 3m Chanber Data no. : 38
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11nz0 5240MHz TX Test. Mode 11n20 5240MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5240.00 33.13  5.13  102.27  34.50 106,03 ——----  ———o—o Peak 1 5240.00 33.13  5.13  100.57  34.50 104,33 ———-o-  ———oo Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 47

File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)

Data: 48 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)
1201evel (dBuVim) Date: 2021-12-28 1a0Level BV Date: 2021-12-28
108.0| T 108.0| 7
96.0 96.0
84.0 84.0
72.0 I | FEA-1SE[RI Uit 72.0 I | FE-1SE[RIU-Ni-T
60.0) 60.0) \NWW
S
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no. 48
Dis. / int. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1in40 5190MHz TX Test Mode 11in40 5150MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5190.00 33.06 5.12 99.26 34.50 102.84 —----- —-mmo Peak 1 5190.00 33.06 5.12 97.66  34.50 101.384 —-----  ——mmoo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB kbelow the official
limit are not reported. limit are not reported.
Data: 49 112021 Report i3 A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 50 112021 Report s34 172112059'A122112059-WIFI5G Band 1.EM6 (98)
1_mLeve| {dBu Date: 2021-12-28 1-mLMI (dBuVim) Date: 2021-12-28
108.0| 1 108.0| 7
96.0 96.0
84.0 84.0
72.0 ] | FEAHHSEIPH U=Ni-1 72.0| ] | FEGHISEIPH U=Nii-1
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 49 Jite no. 3m Chanber Data no. : 50
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n40 5230MHz TX Test. Mode 11n40 5230MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5230.00 33.13 5.13  100.00 34.50 103,76 ———---  ———o—— Peak 1 5230.00 33.13  5.13 97.75 34,50 101.51 ———-o-  ———oo Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 57 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98) Data; 58 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)

1201evel (dBuVim) Date: 2021-12-23 1a0Level BV Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0

FCC 15E PK U-NII-1 15E PK U-NII-1
72.0 ji:3] 72.0 ji:3]
GO'OMWW 60.0 R N -
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1la S150MHz TX Test Mode 1la 5150MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dB
1 10360.00 38.1% 5.48 33.56 34.58 42,59  —--mom —mmmeo Average
2 10380.00 38.1% 5.48 45.01 34.59 54.04 65.20 14.16 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Data: 55 112021 Report f3HA 1721120591417 2112059 WIFI56 Band1.EM6 (98) Data: 56 112021 Report f3\A1221120591A17 2112059 WIFI56 Band1.EM6 (98)
4apLevel (dBu Date: 2021-12-23 4apLevel (dBuVim) Date: 2021-12-23
108.0 108.0
96.0 96.0
84.0 84.0
FCC 15E PKU-NIL1 15E PK U-NIL1
720 e o i — — — | i — Ll 720 e o i — — — | i — Ll
BU'OMWWMWM 509 —_ — - [ N N L FCaEAY)
48.0 48.0
36.0 36.0
24.0 240
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 55 Site no. 3m Chamber Data no. : 56
Dis. / Ant. : 3w 2021 MCTD120S9-3006 Ant. pol. : VERTICAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic : FCC 1SE PR U-NII-1 Limic : FCC 1SE PR U-NII-1
Env. ¢ Ins. : 23.27C/52.5% Engineer : Lynn Env. ¢ Ins. 23.27C/52.5% Engineer : Lynn
Test Mode 1 1la S180MHZ TX Test Mode 1la 5180MHZ TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 10360.00 38.14  5.48 34.46  34.59  43.49  ————om  —————v Average
2 10360.00 368.14  5.48 44.73  34.58 53,76 668.20 14.44  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 61 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98) Data: 62 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)
1201evel (dBuVim) Date: 2021-12-29 1a0Level BV Date: 2021-12-20
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NIl-1 15E PK U-NII-1
72.0 ji:3] 72.0 ji:3]
GOIOWWMMM 600 — 1 __ 2
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. @ 61 Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Power rating : Test Mode 1la SZ00MHz TX
Test. Mode : 1la 5200MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dE)  (dBuV/m) (dBu¥/m) (dE)
1 10400.00 38.18  5.48 33.43  34.63 42,46 —---om  —mmmeo Average
2 10400.00 38.18 5.48 43.72 34.63 52.75 65.20 15.45 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Data: 59 112021 Report f3HA 1721120591417 2112059 WIFI56 Band1.EM6 (98) Data: 60 112021 Report f3\A1221120591A17 2112059 WIFI56 Band1.EM6 (98)
4apLevel (dBu Date: 2021-12-29 4apLevel (dBuVim) Date: 2021-12-29
108.0 108.0
96.0 96.0
84.0 84.0
FCC 15E PKU-NIL1 15E PK U-NIL1
720 e o i — — — | i — Ll 720 e o i — — — | i — Ll
BU.OMWMWMWM 600 —_— —  —— 1 1T | HCnEAV)
48.0 48.0
36.0 36.0
24.0 240
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 59 Site no. 3m Chamber Data no. : 60
Dis. / Ant. : 3w 2021 MCTD120S9-3006 Ant. pol. : VERTICAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic : FCC 1SE PR U-NII-1 Limic : FCC 1SE PR U-NII-1
Env. ¢ Ins. : 23.27C/52.5% Engineer : Lynn Env. ¢ Ins. 23.27C/52.5% Engineer : Lynn
Test Mode 1 1la SZOOMHZ TX Test Mode 1la 5z00MHZ TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 10400.00 38.18  5.48 34.45  34.63  43.48 ————--  —————v Average
2 10400.00 38.16  5.48 45.10  34.63  54.13 668.20 14.07 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 63 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98) Data: 64 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)
120Level (UBuVim) Date: 2021-12-29 12pLevel (WBIVIm) Date: 2021-12-29
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NIl-1 15E PK U-NII-1
72.0 ji:3] 72.0 ji:3]
o0 MWM 60.0 — 3 -
480" 48.0)
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1la SZ40MHz TX Test Mode 1la 5Z40MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz)  {dE/m) {dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 10480.00 38.28 5.48 33.62  34.69 42,69  —---om  —mmmeo Average
2 10450.00 38.28 5.48 45.53 34.69 54.60 65.20 13.60 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 65 112021 Report i3 A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 66 112021 Report s34 172112059'A122112059-WIFI5G Band 1.EM6 (98)
1_mLeve| {dBu Date: 2021-12-29 1_m|_we| (dBuVim) Date: 2021-12-29
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NII-1 15E PK U-NII-1
72.0 L33 72,0 L33
BUIOMM 60.0] Z FOC 15E AV
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 65 Jite no. 3m Chanber Data no. : 66
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pel. : VERTICAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 15E PE U-NII-1 Limit : FCC 15E PE U-NII-1
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 1la 5240MHz TX Test. Mode 11a S240MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 10480.00 38.28 5.48 34.76 34.69 43,83 ————om  ——ooo Average
z 10480.00 36.26 5.48 46.62 34.69  55.69 66.20 12.51  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 81 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98) Data; 82 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)

1201evel (dBuVim) Date: 2021-12-23 1a0Level BV Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0

FCC 15E PK U-NII-1 15E PK U-NII-1
72.0 ji:3] 72.0 ji:3]
GOIOWWWWM 60.0 z
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1inz0 5180MHz TX Test Mode 1inz0 5180MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dB
1 10360.00 38.1% 5.48 38.06 34.58 47,09  —----m —mmmeo Average
2 10380.00 38.1% 5.48 49.04 34.59 58.07 65.20 10.13 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Data: 79 112021 Report i3 A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 80 112021 Report s34 172112059'A122112059-WIFI5G Band 1.EM6 (98)
1_mLeve| {dBu Date: 2021-12-23 1_m|_m| (dBuVim) Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NI-1 15E PK U-NII-1
720 e o i — — — | i — Ll 720 e o i — — — | i — Ll
2
W'OMWMWM 600 — T O I—— I wcneay)
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 79 Site no. 3m Chamber Data no. : 80
Dis. / Ant. : 3w 2021 MCTD120S9-3006 Ant. pol. : VERTICAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic : FCC 1SE PR U-NII-1 Limic : FCC 1SE PR U-NII-1
Env. ¢ Ins. : 23.27C/52.5% Engineer : Lynn Env. ¢ Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n20 5180MHz TX Test Mode 11n20 S180MHz TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 10360.00 38.14  5.48 37.14  34.59 46,17 ———---  —————v Average
2 10360.00 368.14  5.48 49.27  34.58 58,30 668.20 9.80  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 85 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98) Data: 86 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)

1201evel (dBuVim) Date: 2021-12-29 1a0Level BV Date: 2021-12-20
108.0| 108.0|
96.0 96.0
84.0 84.0

FCC 15E PK U-NIl-1 15E PK U-NII-1
72.0 ji:3] 72.0 ji:3]
GO'OMMWWWMM 600 — 1 _C z _
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1inz0 5200MHz TX Test Mode 1inz0 5200MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dB
1 10400.00 38.18  5.48 37.06  34.63 46,09  —-----  ——mmo Average
2 10400.00 38.18 5.48 45.47 34.63 54.50 65.20 13.70 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Data: 83 12021 Report #3HA 122112059'A172112050 WIFISG Band 1.EMG (98) Data: 84 12021 Report 3 1Z2112059'A172112050 WIFISG Band 1.EMG (98)
{apkevel (B Date: 2021-12-20 120Level WBuVim) Date: 2021-12-20
108.0 108.0
96.0) 96.0)
84.0) 849)
FCC 15E PICU-NIL1 15E PKU-NIL1
72,0 e 10 . [l 720 e 10 . [l
600 WWMMWMM«WM 60.0 T FOC 15E AV
18.0) 18]
36.0) 36.0]
24.0) 24|
120 120
5000 8100, 10800, 13200, 15600, 18000 5000 8100, 10800, 13200, 15600, 18000
Frequency (WHz) Frequency (WHz)
Site no. i 3m Chamber Data no. i B3 Hite no. S Charber Data no. H=E
Di=. / Ant. D o3m 2021 MCTD1208-3006 int. pol. : WERTICAL Di=. / Ant. 3w 2021 MCTD1208-3006 int. pol. : WVERTICAL
Limic : FCC 1SE PR U-NII-1 Limic i FCC 1SE PR U-NII-1
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lymn
Test Mode : 11nz20 5200MHz TX Test Mode 11nz0 5200MHz TX
Int. Cable Armp Emission
No. Freg. TFactor Loss Reading fastor Level Limits Margin Remark
(MHzZ) (dB/m) (dE) (dBuv) (dB) (dBuW/m) (dBuW/m) (dB)
1 10400.00 38.18  5.48 38.08 34,63  47.11  —-m—om  ——mm—e Average
2 10400.00 38.18 5.48 46.44 34.63 55.47 68.20 12.73 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 87 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98) Data: 88 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)
1201evel (dBuVim) Date: 2021-12-29 1a0Level BV Date: 2021-12-20
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NIl-1 15E PK U-NII-1
72.0 ji:3] 72.0 ji:3]
GOIOM 60.0 7
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1lnz0 5240MHz TX Test Mode 1inz0 5240MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dE)  (dBuV/m) (dBu¥/m) (dE)
1 10480.00 38.28 5.48 37.2¢  34.69  46.31 —---om  ——mmeo Average
2 10450.00 38.28 5.48 45.74 34.69 54.81 65.20 13.39 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 89 112021 Report i3 A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 90 112021 Report s34 172112059'A122112059-WIFI5G Band 1.EM6 (98)
{apLevel (@B Date: 2021-12-29 1apLevel (dBum) Date: 2021-12-29
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NII-1 15E PK U-NII-1
72.0 L33 72,0 L33
BU'OWWWW 600 — = - 27 - | FECTEAY)
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 89 Jite no. 3m Chanber Data no. : 90
Dis. / Ant. @ 3w 2021 BCTD1208-3006 int. pol. : VERTICAL Dis. / ant. 3w 2021 BCTD1202-3006 int. pol. : VERTICAL
Limit : FCC 15E PE U-NII-1 Limit : FCC 15E PE U-NII-1
Env. / Ins. : 23.27C/52.5% Engineer : Lymnm Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n20 5240MHz TX Test. Mode 11n20 5240MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 10480.00 38.28 5.48 38.12  34.69 47,19  ————om oo Average
z 10480.00 36.26 5.48 47.89 34.69  56.96 66.20 11.24  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 91 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98) Data; 92 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)
1201evel (dBuVim) Date: 2021-12-23 1a0Level BV Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NIl-1 15E PK U-NII-1
72.0 ji:3] 72.0 ji:3]
GO'OWMMMMMWM 60.0 I N _
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1in40 5190MHz TX Test Mode 11in40 5150MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 10380.00 38.16 5.48 35.30  34.61 44,33  —---om —mmmeo Average
2 10350.00 38.16 5.48 44.54 34.61 53.57 65.20 14.63 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Data: 93 112021 Report fi3A1721120591A172112059-WIFI5G Band 1.EM6 (98) Data: 94 112021 Report fis3A1721120591A172 112059 -WIFI5G Band1.EM6 (98)
1_mLeve| {dBu Date: 2021-12-23 1'mLMI (dBuVim) Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NI-1 15E PK U-NIL-1
72.0 i i —— — i B 720 i i —— — i B
BOIOWWWMWWM 60.0 z FOC 15E AV
48.0 48.0
36.0 36.0
24.0 24.0
12.0 12.0
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data mo. : 93 Site no. 3m Chanber Data no. : 94
Dis. / Ant. : 3w 2021 MCTD1208-3006 Ant. pol. : VERTICAL Dis. / Ant. 3w 2021 MCTD120S-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PE U-NII-1 Limit : FCC 1SE PE U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Noae : 11n40 5190MHz TX Test Noae 11n40 5190MHz TX
int. Cable imp  Emission
No. Freq. Factor Loss Reading facter Level  Limits Margin Remark
(MHz)  {dB/m) (dB)  (dBuv) (4B)  (ABWW/m) (dBuV/wm]  (aB)
1 10380.00 38.16 5.48  55.50 34.61 44,53  —--oom  ——mo—o iverage
z 10380.00 38.16 5.48  46.98 34.61 56.01  68.20  12.13  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 97 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98) Data; 98 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)
1201evel (dBuVim) Date: 2021-12-29 1a0Level BV Date: 2021-12-20
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-1 15E PK U-NII-1
72.0 ji:3] 72.0 ji:3]
GO'OWWW“‘W 60.0) — 7 -
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1in40 5230MHz TX Test Mode 11in40 5230MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz}  (dB/m)  {dB) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 10460.00 38.24¢ 5.48 35.2¢  34.67 49,29  —----m  —mmmeo Average
2 10480.00 38.2% 5.48 44.98 34.67 54.03 65.20 14.17 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 95 112021 Report i3 A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 96 112021 Report s34 172112059'A122112059-WIFI5G Band 1.EM6 (98)
{apLevel (@B Date: 2021-12-29 1apLevel (dBum) Date: 2021-12-29
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NII-1 15E PK U-NII-1
72.0 L33 72,0 L33
BU'OWM 60 R z - F(C T5E AV |
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 95 Jite no. 3m Chanber Data no. : 96
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pel. : VERTICAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 15E PE U-NII-1 Limit : FCC 15E PE U-NII-1
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n40 5230MHz TX Test. Mode 11n40 5230MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 10460.00 38.24 5.48 35.89  34.67 44,94 ————o-  ———oo Average
z 10460.00 36.2%4 5.48 48.05  34.67 57.10 66.20 11.10  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

U-NII-2A Band:

File: F:12021 Report #5314 1221120594172 112059-WIFI5G Band2.EM6 (98)

1,mLeweI {dBuVim) Date: 2021-12-28
108.0 1
96.0
84.0
72.0 I | T
60.0
48.0
36.0
24.0
12.0]
“1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Site no. : 3w Chanber Data no. @ 5
Dis. / knt. : 3m 2021 KCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-Zh
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn
Test Mode : 1ia S260MHz TX
Ant. Cable Awp  Emission
No. Fred. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE| (dBuv) (dE)  (dBuV/m) (dBu¥/m) (dB)
1 5260.00 33.17 5.14 89.22 34.50 103.03  ------  —---—- Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 8 File: F::2021 Report fis#-\A172112059'A122112059-WIFI5G Band2.EM6 (98)
12 Level {(dBuV/im) Date: 2021-12-28
108.0|
96.0
84.0
72.0 Tt N 24
60.0
48.0
36.0
24.0
12.0
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
dite no. : 3m Chanber Data no. 8
Dis. / Ant. @ 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PR U-NII-Zi
Env. / Ins. : 23.27C/52.5% Engineer : Lynn
Test. Mode : 1la 5300MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits  Margin Remark
(NHzZ) (dB/1) (B (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 5300.00 33.22  5.15 98.47  34.50 102.34 ———---  ———o—o Peak

Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Data: 6

1

File: F::2021 Report #5314 1221120594172 112059-WIFI5G Band2.EM6 (98)

o Level (dBuVim) Date: 2021-12-28

108.0|
96.0
84.0
720
60.0

43.0M

36.0
24.0
12.0|
“1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3w Chanber Data no. @ 6
Dis. / hnt. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 23.2%C/52.5% Enginesr : Lynn
Test Mode ila SZ60MHz TX
Ant. Cable Awp  Emission
No. Fred. Factor Loss Reading factor Level Limits Margin  Renark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dB)
1 5260.00 33.17 5.14 958.84 34.50 102.65 —----- ——--—- Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp factor.
2. The emission levels that are 20dB kbelow the official
limit are not reported.
Data: 7 File: F::2021 Report i3 \A172112059'A122112059-WIFI5G Band2.EM6 (98)
1 Level {dBuvim) Date: 2021-12-28
108.0|
96.0
84.0
72.0| Tt N 24
60.0
48.0
36.0
24.0
12.0
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Jite no. 3m Chanber Data no. 7
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E PE U-NII-Zh
Env. / Ins. 3.27C/52.5% Engineer : Lynn
Test. Mode 11a S300MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 S300.00 33.22  5.15 99.23 34,50 103.10 ———---  —————o Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 9
o Level (dBuvim)

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98)

1 Date: 2021-12-28

Data: 10

Ly Level (dBuvim)

File:

112021 Report @3 A122112059'A122112059-WIFISG Band2.EM6 (98)
Date: 2021-12-28

1
108.0| T 108.0| 1
96.0 96.0
84.0 84.0
72.0 CCHERICU-NE2A 72.0 I | FEC1ERICU-N-24
60.0 60.0
48.0 Lo 43_0M
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. 9 Site no. 3w Chanber Data no. 10
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1la 5320MHz TX Test Mode 1la 5320MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5320.00 33.24 5.16 98.6¢ 34.50 102.54 —-----  —-mmoo Peak 1 5320.00 33.24 5.16 99.69 34,50 103.59  —---o-  —mmmeo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB kbelow the official
limit are not reported. limit are not reported.
Data: 33 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 34 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
{apLevel (@B Date: 2021-12-28 1apLevel (dBum) Date: 2021-12-28
108.0 1 108.0) 1
96.0 96.0
84.0 84.0
72.0 ] | F ERCH-Nl-24 72.0| TC1
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 33 Jite no. 3m Chanber Data no. : 34
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E PK U-NII-Zi Limit FCC 15E PE U-NII-Zh
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11nz0 5260MHz TX Test. Mode 11n20 5260MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 S260.00 33.17 5.14 102.42  34.50 106,23  ———---  ———o—o Peak 1 S260.00 33.17  5.14  100.4%4 34.50 104,25 ———---  ———oo Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 36 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98)

o Level (dBuVim) Date: 2021-12-28

1

Data: 35

Ly Level (dBuvim)

File:

112021 Report @3 A122112059'A122112059-WIFISG Band2.EM6 (98)
Date: 2021-12-28

1
108.0 1 1080
96.0 96.0
84.0 84.0
72.0 I | Feet e UERE2A 72.0 I | FECHIERICU-N-24
60.0 60.0 L“WM
“'OM 1480
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data na. Site no. 3w Chanber Data ne. : 35
Dis. / int. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Engineer Lynn Env. / Ins. 3.2%C/52.5% Engineer Lynn
Test Node 11nzd 5300MHz TX Test Node 11nzd 5300MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. Factor Loss Reading facter Level Limits  Margin Remark No. Freg. Factor Loss Reading facter Level Limits  Margin Remark
(MHz)  (dE/m)  {dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz)  {dE/m) {dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5300.00 33.22 5.15 102.3%  34.50 106.25 —----=  —---oo Peak 1 5300.00 33.22 5.15 100.37  34.50 104,284 —----=  ——-mo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —imp factor.
2. The emission levels that are 20dB helow the official 2. The emission levels that are 20dB helow the official
limit are not reported. limit are not reported.
Data: 37 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 38 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
1-mLMI (dBu Date: 2021-12-28 1_m|_m| (dBuVim) Date: 2021-12-28
108.0 1 108.9) 1
96.0| 96.0|
84.0 84.0
72.0| TC15ERICU-NI2A 720 TC15FRICU:NIE2A
60.0 60.0
48.0 48.0
36.0] 36.0]
24.0 24.0
12.0] 12.0]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. 37 Jite no. 3m Chanber Data no. 38
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E PR U-NII-Zh Limit FCC 15E PR U-NII-Zh
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11nz0 5320MHz TX Test. Mode 11n20 5320MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5320.00 33.24 5.16 103.0¢ 34.50 106,94 ———-—-  —————o Peak 1 $320.00 33.24 5.16 101.11 34,50 105.01 ———-—-  —————— Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 48

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98) Data: 47 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band2.EM6 (98)
1201evel (dBuVim) Date: 2021-12-29 1a0Level BV Date: 2021-12-20
108.0| T 108.0| il
96.0 96.0
84.0 84.0
72.0 (ERCU-N-24 72.0 ERCU-N2A
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no. 47
Dis. / Ant. 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode 1in40 5270MHz TX Test Mode 11in40 5270MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5270.00 33.17 5.15 99.88  34.50 103.70 —-----  —-mmeo Peak 1 5270.00 33.17  5.15 98.3¢  34.50 102.16 —----=  ——-m—o Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB kbelow the official
limit are not reported. limit are not reported.
Data: 49 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 50 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
{apLevel (@B Date: 2021-12-29 1apLevel (dBum) Date: 2021-12-29
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 Tt N 24 72.0| Tt
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 49 Jite no. 3m Chanber Data no. : 50
Dis. / Ant. @ 3w 2021 BCTD1208-3006 int. pol. : HORIZONTAL Dis. / ant. 3w 2021 BCTD1202-3006 int. pol. : VERTICAL
Limit FCC 15E PK U-NII-Zi Limit FCC 15E PE U-NII-Zh
Env. / Ins. 23.2%C/52.5% Engineer : Lymnm Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode 11n40 5310MHz TX Test. Mode 11n40 5310MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(NHzZ) (dB/1) (B (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B) (MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 5310.00 33.24 5.16 99.67 34.50 103.57 ——----  ——ooo Peak 1 $310.00 33.24 5.16 98.12  34.50 102.02 ——----  —————— Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 57

12018ve! (UBuVIm)

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98)

Date: 2021-12-30

Data: 58 File:
o Level (dBuvim)

112021 Report @3 A122112059'A122112059-WIFISG Band2.EM6 (98)

Date: 2021-12-30

1
108.0| 108.0|
96.0 96.0
84.0 84.0
15E PK U-NII-2A FCC 15E PK U-NII-2A
72.0 ji:3] 72.0 ji:3]
60.0 — o B o W] 60.0 — - 7 B | F SEAV|
. w
48.01" 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1la SZ&0MHz TX Test Mode 1la SZ&0MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dE)  (dBuV/m) (dBu¥/m) (dE)
1 10520.00 38.31  5.47 36.96  34.71  46.03  —----m  ——mmo Average
2 10520.00 38.31 5.47 45.53 34.71 54.60 65.20 13.60 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 55 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 56 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
1_mLeve| {dBu Date: 2021-12-29 1_m|_we| (dBuVim) Date: 2021-12-29
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A 15E PK U-NII-2A
72.0 L33 L33

72.0|

(O BN ST AN BT v e s M o I—— - I ey
48.0|

48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 55 Site no. 3m Chamber Data no. : 56
Dis. / Ant. : 3w 2021 MCTD120S9-3006 Ant. pol. : VERTICAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic FCC LSE PE U-NII-Zk Limic FCC LSE PE U-NII-Zk
Env. / Ins. 23.27C/52.5% Engineer : Lynn Env. ¢ Ins. 23.27C/52.5% Engineer : Lynn
Test Mode 1la 5z60MHZ TX Test Mode 1la 5z60MHZ TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 10520.00 38.31  5.47 38.95  34.71 48,02 —-—--=  —————- Average
2 10520.00 38.31  5.47 48.64 34.71 57,71 668.20 10.49  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

Data: 61
o Level (dBuvim)

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98)
Date: 2021-12-29

Data: 62 File:
o Level (dBuvim)

112021 Report @3 A122112059'A122112059-WIFISG Band2.EM6 (98)

1 Date: 2021-12-29

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A FCC 15E PK U-NII-2A
72.0 ji:3] 72.0 ji:3]
GOIOMWM 60.0) I 2 B F(C15E AV
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1la 5300MHz TX Test Mode 1la 5300MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 10600.00 38.38  5.47 38.12  34.77  47.20 54.00 6.80  Average
2 10600.00 38.38 5.47 47.73 34.77 56.81 65.20 11.39 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 59 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 60 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
1_mLeve| {dBu Date: 2021-12-29 1_m|_we| (dBuVim) Date: 2021-12-29
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A 15E PK U-NII-2A
72.0 L33 L33

72.0|

2
S OO VY RSN N SOV e s e e . v
48.0

SEAV]|
48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 59 Site no. 3m Chamber Data no. : 60
Dis. / Ant. : 3w 2021 MCTD120S9-3006 Ant. pol. : VERTICAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic FCC LSE PE U-NII-Zk Limic FCC LSE PE U-NII-Zk
Env. / Ins. 23.27C/52.5% Engineer Lynn Env. ¢ Ins. 23.27C/52.5% Engineer Lynn
Test Mode 1la 5300MHZ TX Test Mode 1la 5300MHZ TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 10600.00 38.38  5.47 39.62  34.77 48,70 54.00 5.30  Average
2 10600.00 38.36  5.47 49.34  34.77 56.42 668.20 9.78  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX

Technology (Shenzhen) Co., Ltd.

Data: 63

12018ve! (UBuVIm)

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98)

Date: 2021-12-23

Data: 64
o Level (dBuvim)

File:

112021 Report @3 A122112059'A122112059-WIFISG Band2.EM6 (98)
Date: 2021-12-23

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A FCC 15E PK U-NII-2A
72.0 ji:3] 72.0 ji:3]
GOIOMMWM 60.0 2 FOC 15E AV
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1la 5320MHz TX Test Mode 1la 5320MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 10640.00 38.41 5.47 38.4% 34.81  47.55 54.00 6.45  Average
2 10640.00 38.41 5.47 46.95 34.81 56.05 74.00 17.85 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 65 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 66 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
{apLevel (@B Date: 2021-12-23 1apLevel (dBum) Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A 15E PK U-NII-2A
72.0 L33 L33

72.0|

3
GUIOWWMWM 600 —_— = - T |- 1
48.0

SEAV]|
48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 65 Site no. 3m Chamber Data no. : 66
Dis. / Ant. : 3w 2021 MCTD120S9-3006 Ant. pol. : VERTICAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic FCC LSE PE U-NII-Zk Limic FCC LSE PE U-NII-Zk
Env. / Ins. 23.27C/52.5% Engineer Lynn Env. ¢ Ins. 23.27C/52.5% Engineer Lynn
Test Mode 1la 5320MHz TX Test Mode 1la 5320MHz TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 10640.00 38.41  5.47 39.70  34.81 48,77 54.00 5.23  Average
2 10640.00 38.41  5.47 50.05  34.81  59.12 74.00 14.88 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

Data: 79
o Level (dBuvim)

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98)
Date: 2021-12-30

Data: 80 File:
o Level (dBuvim)

112021 Report @3 A122112059'A122112059-WIFISG Band2.EM6 (98)

1 Date: 2021-12-30

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A FCC 15E PK U-NII-2A
72.0 ji:3] 72.0 ji:3]
GOIOM 60.0 2 FOC 15E AV
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no.
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1lnz0 5260MHz TX Test Mode 1lnz0 5260MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dE)  (dBuV/m) (dBu¥/m) (dE)
1 10520.00 38.31  5.47 38.63  34.71 47,70 —--mom —mmmeo Average
2 10520.00 38.31 5.47 46.92 34.71 55.99 65.20 12.21 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 81 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 82 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
1_mLeve| {dBu Date: 2021-12-30 1_m|_we| (dBuVim) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A 15E PK U-NII-2A
72.0 L33 L33

72.0|

2
BU'OWWMNWWM 50.0) — T i - F
180

SEAV]|
48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 81 Site no. 3m Chamber Data no. : 82
Dis. / Ant. : 3w 2021 MCTD120S9-3006 Ant. pol. : VERTICAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic FCC LSE PE U-NII-Zk Limic FCC LSE PE U-NII-Zk
Env. / Ins. 23.27C/52.5% Engineer Lynn Env. ¢ Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n20 S260MHz TX Test Mode 11n20 S260MHz TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 10520.00 38.31  5.47 40.22  34.71  49.29  ————-m  —————o Average
2 10520.00 38.31  5.47 50.10  34.71  59.17 668.20 9.03  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX

Technology (Shenzhen) Co., Ltd.

Data: 85

12018ve! (UBuVIm)

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98)

Date: 2021-12-30

Data: 86
o Level (dBuvim)

File:

112021 Report @3 A122112059'A122112059-WIFISG Band2.EM6 (98)
Date: 2021-12-30

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A FCC 15E PK U-NII-2A
72.0 ji:3] 72.0 ji:3]
600 WMMWWWM 60.0 — 2 - FiCTEAY]|
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1inz0 5300MHz TX Test Mode 1inz0 5300MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 10600.00 38.38  5.47 38.26  34.77 47.34 54.00 6.66  Average
2 10600.00 38.38 5.47 47.52 34.77 56.60 65.20 11.60 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 83 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 84 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
1-:an| {dBu Date: 2021-12-30 1_m|_we| (dBuVim) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A 15E PK U-NII-2A
72.0 L33 L33

72.0|

2
ﬁu.oM 60.0 — 1 1 - F
8.0

SEAV]|
48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 83 Site no. 3m Chamber Data no. : 84
Dis. / Ant. : 3w 2021 MCTD120S9-3006 Ant. pol. : VERTICAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic FCC LSE PE U-NII-Zk Limic FCC LSE PE U-NII-Zk
Env. / Ins. 23.27C/52.5% Engineer Lynn Env. ¢ Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n20 S300MHz TX Test Mode 11n20 S300MHz TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 10600.00 38.38  5.47 40.25  34.77  49.33 54.00 4.67  Average
2 10600.00 38.36  5.47 50.35  34.77 59.43 668.20 8.77 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX

Technology (Shenzhen) Co., Ltd.

Data: 87

12018ve! (UBuVIm)

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98)

Date: 2021-12-23

Data: 88
o Level (dBuvim)

File:

112021 Report @3 A122112059'A122112059-WIFISG Band2.EM6 (98)
Date: 2021-12-23

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A FCC 15E PK U-NII-2A
72.0 ji:3] 72.0 ji:3]
GOIOMM«WM 60.0) — 2 - | Fdcweav|
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1lnz0 5320MHz TX Test Mode 1lnz0 5320MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 10640.00 38.41 5.47 38.95 34.81 48.02 54.00 5.98  Average
2 10640.00 38.41 5.47 458.46 34.81 57.53 74.00 16.47 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 89 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 90 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
1_mLeve| {dBu Date: 2021-12-23 1_m|_m| (dBuVim) Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A 15E PK U-NII-2A
72.0 L33 L33

72.0|

GUIOWWWW 600 —_— = - 27 - 1
48.0

SEAV]|
48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 89 Site no. 3m Chamber Data no. : 30
Dis. / Ant. : 3w 2021 MCTD120S9-3006 Ant. pol. : VERTICAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic FCC LSE PE U-NII-Zk Limic FCC LSE PE U-NII-Zk
Env. / Ins. 23.27C/52.5% Engineer Lynn Env. ¢ Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n20 S3z0MHz TX Test Mode 11n20 S3z0MHz TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 10640.00 38.41  5.47 39.47 34.81 48,54 54.00 5.46  Average
2 10640.00 38.41  5.47 48.59  34.81  57.66 74.00 16.34  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 91

12018ve! (UBuVIm)

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98)

Date: 2021-12-30

108.0|
96.0
84.0

72.0

600 WWWMM

FCC 15E PKU-NII-2A |

48.0
36.0
24.0
12.0]
6000 8400. 00. 132 15600. 18000
Frequency (MHz)
Site no. 3w Chanber Data no.
Dis. / Ant. 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1in40 5270MHz TX
Data: 93 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98)
1.mLeveI {dBu Date: 2021-12-30
108.0|
96.0
84.0
FCC 15E PK U-NII-2A
72.0 L33

BU'OMWW

48.0
36.0
24.0
12.0]

6000
Site no.
Di=. / hnt.
Limic
Env. / Ins.
Test Mode

8400. 10800, 13200,
Frequency (MHz)

SGmw Charber Data no.

3w 2021 MCTD1208-3006 int. pol.

FCC 1SE PR U-NII-Zh

23.27C/52.5% Engineer

11n40 5270MHz TX

15600. 18000

93

: VERTICAL

Lynn

Data; 92 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band2.EM6 (98)
120 Level (dBuV/im) Date: 2021-12-30
108.0|
96.0
84.0
FCC 15E PK U-NII-2A
72.0 ji:3]
60.0] — T 2 I | FqC1sEAV]|
48.0
36.0
24.0
12.0|
6000 8400. 00. 13200. 15600. 18000
Frequency (MHz)
Site no. 3w Chanber Data no.
Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 11in40 5270MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 10540.00 38.33  5.47 36.51  34.73  45.58  —----m  —mmmeo Average
2 10540.00 38.33 5.47 45.95 34.73 55.02 65.20 13.18 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 94 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
1.mLeveI {dBuV/im) Date: 2021-12-30
108.0|
96.0
84.0
15E PKCU-NII-2A |

72.0|

1 __ _ | F SEAV|
48.0
36.0
24.0
12.0]
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 94
Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic FCC LSE PE U-NII-Zk
Env. / Ins. 23.237C/52.5% Engineer Lynn
Test Mode 11n40 S270MHz TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 10540.00 38.33  5.47 37.43  34.73  46.50 ———--=  —————v Average
2 10540.00 38.33  5.47 47.77  34.73  56.84 668.20 11.36  Peak

Remarks: 1

. Emission Level= Intenna Factor + Cable Loss + Reading

-hnp factor.

. The ewission levels that are 20dB helow the official

linit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

Data: 97
o Level (dBuvim)

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98)
Date: 2021-12-23

Data: 98 File:

112021 Report @3 A122112059'A122112059-WIFISG Band2.EM6 (98)
1

120 Level (dBuV/im) Date; 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-2A FCC 15E PK U-NII-2A
72.0 ji:3] 72.0 ji:3]
GOIOM 60.0) 7 FICTSEAY
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1in40 5310MHz TX Test Mode 11in40 5310MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 10620.00 38.40 5.47 36.61 34.79  45.69 54.00 8.31  Average
2 10620.00 35.40 5.47 46.34 34.79 55.42 74.00 18.58 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 95 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 96 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
{apLevel (@B Date: 2021-12-23 1apLevel (dBum) Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0
15E PK U-NII-2A
72,0 L33
60.0 — T __ 1 I | FCTEAV]
48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 95 Jite no. 3m Chanber Data no. : 96
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pel. : VERTICAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E PK U-NII-Zi Limit FCC 15E PE U-NII-Zh
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n40 5310MHz TX Test. Mode 11n40 5310MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 10620.00 38.40 5.47 37.34  34.79  46.42 54.00 7.58  Average
z 10620.00 36.40 5.47 46.26 34.79  55.34 74.00 18.66  Peak

Remarks: 1. Emission Level=
-hnp factor.
z. The emission levels that are 20dB below the official

linit are not reported.

Intenna Factor + Ceble Loss + Reading
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

U-NI1-2C Band:

File: F::2021 Report 53 A 1221120594 122112059-WIFI5G Band3.EM6 (104) Data: 6 Fil

: F:12021 Report f#53HA 1221120594 122112059-WIFI5G Band3.EM6 (104)

1,mLeweI {dBuVim) Date: 2021-12-29 1,mLeweI {dBuVim) Date: 2021-12-29
108.0| 1 108.0| 1
96.0 96.0
84.0 84.0
72.0 720
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 3000. 4000, 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. @ 5 Site no. : 3w Chanber Data no. @ 6
Dis. / knt. : 3m 2021 KCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / knt. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PR U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 23.2%C/52.5% Enginesr : Lynn
Test Mode : 1ia SSO0MHz TX Test Mode ila SSOOMHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Fred. Factor Loss Reading factor Level Limits Margin Remark No. Fred. Factor Loss Reading factor Level Limits Margin  Renark
(MHz) (dE/m)  (dE) (dBuv) (dB)  (dBu¥/m] [dBuV/m) (dB) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dB)
1 5500.00 33.50 5.23 100.85 34.50 105.08  —-----  —---—- Peak 1 5500.00 33.50 5.23 958.08 34.50 102.31 ------ ——--—- Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. -inp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB kbelow the official
limit are not reported. limit are not reported.
Data: 8 File: F::2021 Report fi#H\A 1221120594172 112059-WIFI56 Band3.EM6 (104) Data: 7 File: F::2021 Report fi#-\A122112059'A172112059-WIFI56 Band3.EM6 (104)
12 Level {dBuvim) Date: 2021-12-29 1 Level {dBuvim) Date: 2021-12-29
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0| ] | FCO 156 i 72.0| ] | FOO 15 FicH-Ni-2€
60.0 60.0
80 WIOM
36.0 36.0
24.0 24.0
12.0 12.0
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. 8 Jite no. : 3m Chamber Data no. 7
Dis. / Ant. @ 3w 2021 BCTD1208-3006 int. pol. : HORIZONTAL Dis. / ant. 3w 2021 BCTD1202-3006 int. pol. : VERTICAL
Limit : FCC 15E PE U-NII-2C Limit FCC 15E PE U-NII-zC
Env. / Ins. : 23.27C/52.5% Engineer : Lymnm Env. / Ins. 3.27C/52.5% Engineer : Lynn
Test. Mode : 1la S600MHz TX Test. Mode : 1la S600MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(NHzZ) (dB/1) (B (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B) (MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 S600.00 33.71 5.26 101.17  34.50 105,64 ———-o-  ———oo Peak 1 S600.00 33.71  5.26 96.99  34.50 101.46 ———---  ———o—o Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dB below the official

limit are not reported. limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 9 File: F:12021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (104)

1,mLewel (dBuvim) Date: 2021-12-29

108.0| + 108.0| ]
96.0 96.0
84.0 84.0

72.0 I | FEG15ERcU-Mi-2€
60.0

Data: 10 File:

1

72.0 I | FEG15ERCU-pi-2€

112021 Report #5314 1221120594122 112059-WIFI5G Band3.EM6 (104)

o Level (dBuVim) Date; 2021-12-29

60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. 9 Site no. 3w Chanber Data no. 10
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : VERTICAL
Limit : FCC 1SE PR U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins. 3.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode 1la S70O0MHz TX Test Mode 1la S700MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5700.00 33.88 5.29 100.05  34.50 104,72  —----=  —-mmoo Peak 1 §700.00 33.88 5.29 96.12 34,50 100,79  —-----  ——mmeo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB kbelow the official
limit are not reported. limit are not reported.
Data: 34 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104) Data: 33 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
{apLevel (dBum) Date: 2021-12-29 1apLevel (dBum) Date: 2021-12-29
108.0| 1 108.0| 1
96.0 96.0
84.0 84.0
72.0| ] | T 156 F 72.0| ] | FEO 1SR U-Nil-24
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 34 Jite no. 3m Chanber Data no. : 33
Dis. / Ant. @ 3w 2021 BCTD1208-3006 int. pol. : HORIZONTAL Dis. / ant. 3w 2021 BCTD1202-3006 int. pol. : VERTICAL
Limit : FCC 15E PE U-NII-2C Limit : FCC 15E PE U-NII-2C
Env. / Ins. 23.2%C/52.5% Engineer : Lymnm Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode 11nz0 5500MHz TX Test. Mode 11n20 5500MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(NHzZ) (dB/1) (B (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B) (MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 S500.00 33.50 5.23  100.1%  34.50 104,41 ————o-  ——ooo Peak 1 S500.00 33.50  5.23 99.62  34.50 103.85 ———-o-  ———oo Peak

Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp factor.
2. The emission levels that are 20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F22022 Page 46 of 149



®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 36 File: F:12021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (104) Data: 35 File: F:12021 Report f53HA 1221120591A122112059-WIFI5G Band3.EM6 (104)
1201evel (dBuVim) Date: 2021-12-29 1a0Level BV Date: 2021-12-20
108.0) 1 108.0]
96.0 96.0
84.0 84.0
72.0 I | FE 156 R 72.0 I | FEG 156 R
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Data no. 35
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit : FCC 1SE PR U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1inz0 5600MHz TX Test Mode 1inz0 5600MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 S600.00 33.71 5.26 101.1%  34.50 105,66 —----=  —-mmeo Peak 1 S600.00 33.71  5.26 98.3¢  34.50 102.81 —-----  ——-mo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB kbelow the official
limit are not reported. limit are not reported.
Data: 37 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104) Data: 38 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
{apLevel (dBum) Date: 2021-12-29 1apLevel (dBum) Date: 2021-12-29
108.0 1 108.0 1
96.0 96.0
84.0 84.0
72.0| ] | FOO 15 FicU-ii-2€ 72.0| ] | FoO 156 FicU-pii-2€
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 37 Jite no. 3m Chanber Data no. : 38
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 15E PE U-NII-2C Limit : FCC 15E PE U-NII-2C
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n20 5700MHz TX Test. Mode 11nz0 5700MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 S700.00 33.88 5.29 100.63  34.50 105,30 ——----  ———o—o Peak 1 S700.00 33.88  5.29 98.92  34.50 103.59 ———-o-  ———oo Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB helow the official

limit are not reported. limit are not reported.
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AUDIX )}

FCC ID:

2AU3BUIW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 48
o Level (dBuvim)

File: F:12021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (104)

1 Date: 2021-12-29

108.0| +
96.0
84.0

72.0 I | FCO 156
60.0

48.0
36.0
24.0
12.0]
“1000 2000. 0. 4000, 5000. 6000
Frequency (MHz)
Site no. 3w Chanber Data no.
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-2C
Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode 1in40 5510MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 S510.00 33.50 5.23  100.29  34.50 104,52 —----=  —--mo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 49 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
1_m|_m|((|a| ) Date: 2021-12-29
108.0 1
96.0
84.0

Ho.

72.0| ] | FeO 156K

48.0
36.0
24.0
12.0]
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Chamber Data no. : 49
Dis. / Ant. : 3w 2021 MCTD120S9-3006 ant. pol. : HORIZONTAL
Limic FCC 1SE PE U-NII-ZC
Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode 11n40 S590MHz TX
int. Cable imp  Emission
Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuv) (8B) (dBuv/m) (dBuW/m]  (dB)
1 5590.00 33.67 5.26 99.0z2  34.50 103.45 —-——-=  —-———v Peak

Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
Z. The emission levels that are 20dB below the official

limit are not reported.

Data: 47 File: F:12021 Report f53HA 1221120591A122112059-WIFI5G Band3.EM6 (104)

120 Level (dBuV/im) Date; 2021-12-29
108.0|

96.0

84.0

72.0 I | FCO 156 F

60.0
48.0
36.0
24.0
12.0|
“1000 2000. 00. 4000. 5000. 6000
Frequency (MHz)
Site no. 3w Chanber Data no. 47
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-2C
Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode 11in40 5510MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5510.00 33.50 5.23 97.58 34,50 101.81 —----=  ——-mo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission levels that are 20dB kbelow the official
limit are not reported.
Data: 50 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
1.mLeveI (dBuVim) Date: 2021-12-29
108.0|
96.0
84.0

Ho.

72.0| ] | T 156 Rk

60.0
48.0
36.0
24.0
12.0]
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Chamber Data no. : 50
Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic FCC 1SE PE U-NII-ZC
Env. / Ins. 23.237C/52.5% Engineer : Lynn
Test Mode 11n40 S590MHz TX
int. Cshle imp  Emission
Fregq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 5590.00 33.87 5.26 97.14  34.50 101.57 ———--=  —————- Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 52 File: F:12021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (104) Data: 51 File: F:12021 Report f53HA 1221120591A122112059-WIFI5G Band3.EM6 (104)
1201evel (dBuVim) Date: 2021-12-29 1a0Level BV Date: 2021-12-20
108.0| T 108.0| 7
96.0 96.0
84.0 84.0
72.0 I | FEG15ERICHR-2€ 72.0 I | FEG 156 R
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Data no. @ 51
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit : FCC 1SE PR U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1in40 5670MHz TX Test Mode 11n40 5670MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 S670.00 33.84 5.29 99.01  34.50 103.64 —----- —-mmo Peak 1 S670.00 33.8¢ 5.29 96.42 34,50 101,05  —----=  ——-mo Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-knp factor.
2. The emission levels that are 20dB below the official 2
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hnp factor.

. The emission levels that are 20dB helow the official
limit are not reported.

Data: 69 12021 ReportIB3HA1221120591A122112059-WIFI5G Band3.EM6 (104) Data; 70 12021 ReportfB3HA1221120591A122112059 WIFI5G Band3.EM6 (104)
12pLevel (4B Date: 2021-12-23 12pLevel (dBuVm) Date: 2021-12-23
108.0) 108.0)
96.0 96.0
840
FCC 15E P UNIL2C
720
600 MMM
180
36.0 360
240 240
120 120
5000 3400. 10800. 13200, 15600, 18000 5000 3400. 10800. 13200, 15600, 18000
Frequency (WHz) Frequency (WHz)
Site no. i 3m Chamber Data no. i 69 Hite no. S Charber Data no. i)
Di=. / Ant. D o3m 2021 MCTD1208-3006 int. pol. : HORIZONTAL Di=. / Ant. 3w 2021 MCTD1208-3006 int. pol. : HORIZONTAL
Limit : FCC 15E PR U-NII-ZC Limit : FCC 15E PR U-NII-ZC
Env. ¢/ Tns. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 1la S5500MHzZ TX Test Mode 11la 5500MHzZ TX
Int. Cable Armp Emission
No. Freg. Factor Loss Reading factor Lewel Limits Margin Remark
(MHzZ) (dB/m) [{=0:]] (dBuv) (dB) (dBuW/m) (dBUV/m) (dB)
1 11000.00 38.70 5.45 39.61 35.10 48.66 54.00 5.34 Average
2 11000.00 38.70 5.45 50.z0 35.10 59.25 74.00 14.75 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 71

12018ve! (UBuVIm)

File: F:12021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (104)
Date: 2021-12-23

Data: 72
o Level (dBuvim)

File:

112021 Report #5314 1221120594122 112059-WIFI5G Band3.EM6 (104)

Date: 2021-12-23

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-; FCC 15E PK U-NII-2C
72.0 72.0
2
GOIOWWMMWW 60.0|
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no. @ 72
Dis. / Ant. 3m 2021 KCTD1209-3006 int. pol. : VERTICAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1la S500MHz TX Test Mode 1la S500MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dE)  (dBuV/m) (dBu¥/m) (dE)
1 11000.00 38.70  5.45 41.62  35.10  50.67 54.00 3.33  Average
2 11000.00 38.70 5.45 51.29 35.10 60.34 74.00 13.66 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 75 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104) Data: 76 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
{apLevel (@B Date: 2021-12-30 1apLevel (dBum) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0
FCC 15E PK U-NII-2C
72.0
GUIOMWA-MWWWM
48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 75 Jite no. 3m Chanber Data no. : 76
Dis. / Ant. @ 3w 2021 BCTD1208-3006 int. pol. : HORIZONTAL Dis. / ant. 3w 2021 BCTD1202-3006 int. pol. : HORIZONTAL
Limit FCC 15E PE U-NII-zZC Limit FCC 15E PE U-NII-zC
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 1la S600MHzZ TX Test. Mode 1la S600MHzZ TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 11200.00 38.5¢ 5.44 39.53  35.10  48.41 54.00 5.59  Average
z 11200.00 38.54 5.44 47.31  35.10  56.19 74.00 17.81  Peak

Remarks: 1. Emission Level=
-hnp factor.
z. The emission levels that are 20dB below the official

linit are not reported.

Intenna Factor + Ceble Loss + Reading
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AUDIX )}

FCC ID: 2AU3BUSW35

Data: 73

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (104)

Data: 74

File:

112021 Report #5314 1221120594122 112059-WIFI5G Band3.EM6 (104)

12018ve! (UBuVIm)

Date: 2021-12-30

Ly Level (dBuvim)

Date: 2021-12-30

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-: FCC 15E PK U-NII-2C
72.0 72.0
600 WWWW«)MW‘MW 60.0 2
48.01 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. @ 73 Site no. 3w Chanber Data no. @ 74
Dis. / Ant. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1la S600MHz TX Test Mode 1la S600MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11200.00 38.5¢ 5.44 39.60 35.10  48.48 54.00 5.5z Average
2 11200.00 38.5% 5.44 47.42 35.10 56.30 74.00 17.70 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 77 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104) Data: 78 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
1_mLeve| {dBu Date: 2021-12-30 1_m|_we| (dBuVim) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0
FCC 15E PK U-NII-2C
72.0

36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 7 Site no. 3m Chamber Data no. : 78
Dis. / Ant. 3w 2021 MCTD1208-3006 ant. pol. : HORIZONTAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : HORIZONTAL
Limic FCC 1SE PE U-NII-ZC Limic FCC 1SE PE U-NII-ZC
Env. / Ins. 23.27C/52.5% Engineer Lynn Env. ¢ Ins. 23.27C/52.5% Engineer Lynn
Test Mode 1la S700MHZ TX Test Mode 1la S700MHZ TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 11400.00 38.38  5.43 39.25  35.10  47.96 54.00 6.04  Average
2 11400.00 38.36  5.43 46.78  35.10  55.49 74.00 18.51  Peak

Remarks: 1

. Emission Level=

Antemna Factor + Cshle Loss + Reading
-hnp factor.

. The ewission levels that are 20dB helow the official

linit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 79
o Level (dBuvim)

File: F:i2021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (128)

1 Date: 2021-12-30

Data: 80
o Level (dBuvim)

File:

112021 Report #5314 1221120594122 112059-WIFI5G Band3.EM6 (104)
Date: 2021-12-30

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-; FCC 15E PK U-NII-2C
72.0 72.0
o0 W.MMWWMMM 60.0 2
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. @ 79 Site no. 3w Chanber Data no. : 80
Dis. / Ant. : 3m 2021 HCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Power rating : Test Mode 1la S700MHz TX
Test. Mode 1la S700MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11400.00 38.38  5.43 40.12  35.10 48.83 54.00 5.17  Average
2 11400.00 38.38 5.43 458.70 35.10 57.41 74.00 16.59 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 81 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104) Data: 82 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
{apLevel (@B Date: 2021-12-23 1apLevel (dBum) Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0
FCC 15E PK U-NII-2C
72.0
BOIOMWM
48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 81 Jite no. 3m Chanber Data no. : 82
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PE U-NII-zZC Limit FCC 15E PE U-NII-zC
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11nz0 5500MHz TX Test. Mode 11n20 5500MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 11000.00 38.70  5.45 41.12  35.10  §0.17 54.00 3.83  Average
z 11000.00 38.70  5.45 51.26 35.10  60.31 74.00 13.63  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official

linit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 83
o Level (dBuvim)

File: F:i2021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (128)

1 Date: 2021-12-23

Data: 84

Ly Level (dBuvim)

File:

112021 Report #5314 1221120594122 112059-WIFI5G Band3.EM6 (104)
Date: 2021-12-23

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-; FCC 15E PK U-NII-2C
72.0 72.0
I
GOIOMWWWMM 60.0)
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. @ 83 Site no. 3w Chanber Data no. @ 84
Dis. / Ant. : 3m 2021 HCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Power rating : Test Mode 1inz0 5500MHz TX
Test. Mode 11n20 SS00MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11000.00 38.70  5.45 43.28 35.10 S52.33 54.00 1.67  Average
2 11000.00 38.70 5.45 54.24 35.10 63.29 74.00 10.71 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 85 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104) Data: 86 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
1_mLeve| {dBu Date: 2021-12-30 1_m|_we| (dBuVim) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0
FCC 15E PK U-NII-2C
72.0
509 M
48.01™
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 85 Jite no. 3m Chanber Data no. : 86
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PE U-NII-zZC Limit FCC 15E PE U-NII-zC
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11nz0 S600MHz TX Test. Mode 11n20 S600MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 11200.00 38.5¢ 5.44 39.12  35.10  48.00 54.00 £.00  Average
z 11200.00 38.54 5.44 47.74¢ 35.10 S56.62 74.00 17.38  Peak

Remarks: 1

. Emission Level=

Antemna Factor + Cshle Loss + Reading
-hnp factor.

. The ewission levels that are 20dB helow the official

linit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 87

12018ve! (UBuVIm)

File: F:12021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (104)
Date: 2021-12-30

Data: 88

Ly Level (dBuvim)

File:

112021 Report #5314 1221120594122 112059-WIFI5G Band3.EM6 (104)
Date: 2021-12-30

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-; FCC 15E PK U-NII-2C
72.0 72.0
GOIOWMWM 60.0 2
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. : 87 Site no. 3w Chanber Data no. : 88
Dis. / Ant. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1inz0 5600MHz TX Test Mode 1inz0 5600MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11200.00 38.5¢ 5.44 39.35  35.10 48.23 54.00 5.77  Average
2 11200.00 38.5% 5.44 47.90 35.10 56.78 74.00 17.22 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 89 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104) Data: 90 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
{apLevel (@B Date: 2021-12-30 1apLevel (dBum) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0
FCC 15E PK U-NII-2C
72.0

48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. ) Site no. 3m Chamber Data no. : 30
Dis. / Ant. 3w 2021 MCTD1208-3006 ant. pol. : HORIZONTAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : HORIZONTAL
Limic FCC 1SE PE U-NII-ZC Limic FCC 1SE PE U-NII-ZC
Env. ¢ Ins. 23.27C/52.5% Engineer Lynn Env. ¢ Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n20 S700MHz TX Test Mode 11n20 S700MHz TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 11400.00 38.38  5.43 39.05  35.10  47.76 54.00 6.24  Average
2 11400.00 38.36  5.43 48.18  35.10  56.89 74.00 17.11  Peak

Remarks: 1

. Emission Level= Intenna Factor + Cable Loss + Reading

-hnp factor.

. The ewission levels that are 20dB helow the official

linit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 91

12018ve! (UBuVIm)

File: F:12021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (104)
Date: 2021-12-30

Data: 92
o Level (dBuvim)

File:

112021 Report #5314 1221120594122 112059-WIFI5G Band3.EM6 (104)
Date: 2021-12-30

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-; FCC 15E PK U-NII-2C
72.0 72.0
GOIOMWMW%WWM 60.0 2
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no. @ 52
Dis. / Ant. 3m 2021 KCTD1209-3006 int. pol. : VERTICAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit : FCC 1SE PR U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1inz0 5700MHz TX Test Mode 1inz0 5700MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dE)  (dBuV/m) (dBu¥/m) (dE)
1 11400.00 38.38  5.43 40.21 35.10 48.32 54.00 5.08  Average
2 11400.00 38.38 5.43 50.71 35.10 58.42 74.00 14.58 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 93 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104) Data: 94 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
1_mLeve| {dBu Date: 2021-12-23 1_m|_we| (dBuVim) Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0
FCC 15E PK U-NII-2C
72.0
GU-OMWMMM
48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 93 Jite no. 3m Chanber Data no. : 94
Dis. / Ant. @ 3w 2021 BCTD1208-3006 int. pol. : HORIZONTAL Dis. / ant. 3w 2021 BCTD1202-3006 int. pol. : HORIZONTAL
Limit FCC 15E PE U-NII-zZC Limit FCC 15E PE U-NII-zC
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n40 5510MHz TX Test. Mode 11n40 5510MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 11020.00 38.69  5.45 38.98 35.10 48.02 54.00 5.98  Average
z 11020.00 38.69 5.45 50.17  35.10  59.21 74.00 14.73  Peak

Remarks: 1. Emission Level=
-hnp factor.
z. The emission levels that are 20dB below the official

linit are not reported.

Intenna Factor + Ceble Loss + Reading
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 95 File: F:12021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (104)

o Level (dBuVim) Date: 2021-12-23

1

Data: 96
o Level (dBuvim)

File:

112021 Report #5314 1221120594122 112059-WIFI5G Band3.EM6 (104)
Date: 2021-12-23

1
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-; FCC 15E PK U-NII-2C
72.0 72.0
2
GOIOWWMWM 60.0)
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. @ 95 Site no. 3w Chanber Data no. @ 96
Dis. / Ant. : 3m 2021 HCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1in40 5510MHz TX Test Mode 11in40 5510MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
111020.00 38.69  5.45 41.11  35.10  S0.15 54.00 3.85  Average
2 11020.00 38.69 5.45 51.97 35.10 61.01 74.00 12.99 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 99 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104) Data: 100 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
1_mLeve| {dBu Date: 2021-12-30 1_m|_we| (dBuVim) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0
FCC 15E PK U-NII-2C
72.0
ﬁu.om
48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 99 Jite no. 3m Chanber Data no. 100
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PE U-NII-zZC Limit FCC 15E PE U-NII-zC
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n40 5530MHz TX Test. Mode 11n40 5530MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 11180.00 38.55  5.44 37.64¢ 35.10 46.53 54.00 7.47  Average
z 11180.00 38.55 5.44 46.58 35.10  55.47 74.00 16.53  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official

linit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 97

12018ve! (UBuVIm)

File: F:12021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (104)

Date: 2021-12-30

108.0|
96.0
84.0

72.0

o WWWWM

FCC 15E PK U-NII-;

48.0
36.0
24.0
12.0]
6000 8400. 00. 132 15600. 18000
Frequency (MHz)
Site no. 3w Chanber Data no. @ 597
Dis. / Ant. : 3m 2021 KCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-2C
Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 11in40 5580MHz TX
Data: 101 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
1.mLeveI {dBu Date: 2021-12-30
108.0|
96.0
84.0
FCC 15E PK U-NII-2C
72.0

36.0
24.0
12.0]
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. 101
Dis. / Ant. : 3w 2021 MCTD120S9-3006 ant. pol. : HORIZONTAL
Limic FCC 1SE PE U-NII-ZC
Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n40 S670MHz TX

Data; 98 File: F:12021 Report f53HA 1221120591A122112059-WIFI5G Band3.EM6 (104)
120 Level (dBuV/im) Date: 2021-12-30
108.0|
96.0
84.0
FCC 15E PK U-NII-2C
72.0
60.0 2
48.0
36.0
24.0
12.0|
6000 8400. 00. 13200. 15600. 18000
Frequency (MHz)
Site no. 3w Chanber Data no. : 98
Dis. / Ant. 3m 2021 KCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-2C
Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 11in40 5580MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11180.00 38.55 5.44 39.25 35.10  48.14 54.00 5.86  Average
2 11150.00 38.5%5 5.44 458.62 35.10 57.51 74.00 16.49 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 102 112021 Report i3 A172112059'A122112059-WIFI5G Band3.EM6 (104)
1.mLeveI {dBuV/im) Date: 2021-12-30
108.0|
96.0

36.0
24.0
12.0]
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 102
Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : HORIZONTAL
Limic FCC 1SE PE U-NII-ZC
Env. / Ins. 23.237C/52.5% Engineer Lynn
Test Mode 11n40 S670MHz TX
int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 11340.00 38.43  5.43 38.83  35.10 47,59 54.00 6.41  Average
2 11340.00 38.43  5.43 44.77  35.10  53.53 74.00 20.47 Peak

Remarks: 1

. Emission Level= Intenna Factor + Cable Loss + Reading

-hnp factor.

. The ewission levels that are 20dB helow the official

linit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 103 File: F:12021 Report 5 3HA1221120591A122112059-WIFI5G Band3.EM6 (104) Data: 104 File: F:12021 Report f53HA 1221120591A122112059-WIFI5G Band3.EM6 (104)
1201evel (dBuVim) Date: 2021-12-30 1a0Level BV Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-: FCC 15E PK U-NII-2C
72.0 72.0
600 MM_WMWWW 60.0) 2
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. @ 103 Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit : FCC 1SE PR U-NII-2C Limit FCC 1SE PE U-NII-2C
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1in40 5670MHz TX Test Mode 11n40 5670MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dB
111340.00 38.43  5.43 40.55  35.10  49.31 54.00 4.69  Average
2 11340.00 38.43 5.43 47.29 35.10 56.05 74.00 17.85 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F22022 Page 58 of 149



AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

U-NI1-3 Band:

File: F::2021 Report #5314 1221120594172 112059-WIFI5G Band4.EM6 (98)

1,mLeweI {dBuVim) Date: 2021-12-29
108.0| f
96.0 |
840 |
72.0 € PR
60.0
48.0
36.0
24.0
12.0]
“1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Site no. 1 3m Chanber Data no. @ z0
Dis. / Ant. : 3m 2021 KCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-3
Env. / Ins. @ 23.2%C/52.5% Engineer : Lynn
Test Mode : 1ia S745MHz TX
Ant. Cable Awp  Emission
HNo. Fred. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  {dB/m) {dEB) (dBuv) (dB)  (dBu¥/m] [dBuV/m) (dB)
1 5745.00 33.98 5.31 100.a5 34.50 105.74  —----- —---eo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 21 File: F::2021 Report fis#-\A172112059'A122112059-WIFI5G Band4.EM6 (98)
12 Level {dBuvim) Date: 2021-12-29
108,0) fW
96.0 T
84.0) |
72.0| T PH -]
60.0
48.0
36.0|
24.0
12.0
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
dite no. : 3m Chanber Data no. 21
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL
Limit : FCC L1SE PK U-NII-3
Env. / Ins. : 23.27C/52.5% Engineer : Lynn
Test. Mode : 1la 578SMHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits  Margin Remark
(MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 S785.00 34.05 5.33  101.42  34.50 106,30 ———---  —————— Peak

Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Data: 19 File: F:12021 Reportifi3HiA 1221120594172 112059-WIFI5G Band4.EM6 (98)
120 Level (dBuVim) Date: ZDHT 2-29
108.0| F
96.0 |
840 |
720
60.0
48.0
36.0
24.0
12.0|
“1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3w Chanber Datza no. 19
Dis. / hnt. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3
Env. / Ins. 23.2%C/52.5% Enginesr : Lynn
Test Mode ila 5745MHz TX
Ant. Cable Awp  Emission
No. Fred. Factor Loss Reading factor Level Limits Margin  Renark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dB)
1 5745.00 33.9% 5.31 96.94 34.50 101.73 —----= ——--—- Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp factor.
2. The emission levels that are 20dB kbelow the official
limit are not reported.
Data: 22 File: F::2021 Report i3 \A172112059'A122112059-WIFI5G Band4.EM6 (98)
1 Level {dBuvim) Date: 2021-12-29
108.0 P
96.0 T
840 |
72,0 T PH -]
60.0 L“,
48.0
36.0
24.0
12.0
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Jite no. : 3m Chamber Data no. 22
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E PK U-NII-3
Env. / Ins. 3.27C/52.5% Engineer : Lynn
Test. Mode 11a S785MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 $785.00 34.05  5.33 97.27  34.50 102.15  ————o-  ——ooo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 24

L Level (dBuvim)

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
Date: 2021-12-29

1

Data: 23

Ly Level (dBuvim)

File:

112021 Report @3 A 1221120594122 112059-WIFISG Band4.EM6 (98)
Date: 2021-12-29

I, 1 r
108.0| f 108.0| f 7
96.0 | 96.0 |
840 | 840 |
72.0 T PHH-NE 72.0
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. Site no. 3m Chanber Data no. @
Dis. / int. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Hode 1lla S5825MHz TX Test Hode 1lla 5825MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz)  (dE/m)  {dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz)  {dE/m) {dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5825.00 34.16 5.3¢ 101.62 34.50 106,62 —----=  —=--—o Peak 1 $825.00 34.16 5.34 96.58 34,50 101,58 —----=  ——-m—o Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 33 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 34 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
{apkevel (B Date: 2021-12-29 {apkevel (dBuVim) Date: 2021-12-29
108.0| f“ 108.0| F
96.0| ‘ 96.0| ‘
84.0) | 840 |
72.0| T PK -} 72.0| T PK -}
60.0 60.0
48.0 48.0
36.0| 36.0|
24.0 24.0
12.0] 12.0]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 33 Jite no. 3m Chanber Data no. : 34
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC L1SE PK U-NII-3 Limit : FCC L1SE PK U-NII-3
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11nz0 5745MHz TX Test. Mode 11n20 5745MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5745.00 33.98 5.31 102.5¢ 34.50 107,33 ———-o-  ——ooo Peak 1 $745.00 33.98 5.31 100.22  34.50 105.01 ——----  —————— Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.

—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 36

1

L Level (dBuvim)

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
Date: 2021-12-29

108.0|

[

Data: 35

1

Ly Level (dBuvim)

File:

112021 Report @3 A 1221120594122 112059-WIFISG Band4.EM6 (98)
Date: 2021-12-29

108.0| fW
96.0 96.0 |
840 840 |
72.0 72.0
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. Site no. 3m Chanber Data no. @ 35
Dis. / int. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. 3.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Hode 1inz0 S5785MHz TX Test Hode 1inz0 S5785MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz)  (dE/m)  {dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz)  {dE/m) {dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5785.00 34.05 5.33 103.12  34.50 108,00 —----=  —---—- Peak 1 $785.00 34.05 5.33  100.3%  34.50 105.26 —----=  ——-moo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 37 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 38 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
{apkevel (B Date: 2021-12-29 {apkevel (dBuVim) Date: 2021-12-29
I I
108.0| f 108.0| f
96.0| ‘ 96.0| ‘
84.0) | 840 |
72.0| T PK -1 72.0| T PH PN
60.0 60.0
48.0 48.0
36.0| 36.0|
24.0 24.0
12.0] 12.0]
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 37 Jite no. 3m Chanber Data no. : 38
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC L1SE PK U-NII-3 Limit : FCC L1SE PK U-NII-3
Env. / Ins. 23.2%C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode 11nz0 5825MHz TX Test. Mode 11n20 5825MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5825.00 34.16 5.3¢ 101.98  34.50 106,98 —————-  —————— Peak 1 $825.00 34.16 5.3¢ 101.03  34.50 106,03 ———---  —————— Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.

Remarks:

1.

Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 47

1

L Level (dBuvim)

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
Date: 2021-12-29

108.0|

Data: 48

1

Ly Level (dBuvim)

File:

112021 Report @3 A 1221120594122 112059-WIFISG Band4.EM6 (98)
Date: 2021-12-29

108.0|
96.0 96.0
84.0 84.0
72.0 72.0 it
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
“1000 2000. 0. 4000, 5000. 6000 “1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no. 48
Dis. / Ant. 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 11in40 5755MHz TX Test Mode 11n40 5755MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5755.00 34.02 5.31 100.07 34.50 104,80 —-----  —-mmo Peak 1 5755.00 34.02  5.31 97.3¢ 34,50 102.17 —----= ——-meo Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 50 112021 Report #3HA 121120591A122112059-WIFI56 Band4.EM6 (98) Data: 49 112021 Report #3HA1221120591A122112059-WIFI56 Band4.EM6 (98)
{apLevel (@B Date: 2021}12729 1apLevel (dBum) Date: 2021-12-29
108.0 f1 108.0
96.0|
84.0
-| 72.0| -1
60.0
48.0
36.0|
24.0 240
120 120
1000 2000. 3000. 4000, 5000. 6000 1000 2000 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. SGmw Charber Data no. i 50 Hite no. S Charber Data no. i 49
Di=. / Ant. D o3m 2021 MCTD1208-3006 int. pol. HORIZONTAL Di=. / Ant. 3w 2021 MCTD1208-3006 int. pol. : WVERTICAL
Limit FCC L1SE PK U-NII-3 Limit FCC L1SE PK U-NII-3
Env. / Ins. 23.27C/52.5% Engineer Lynn Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode 11n40 5795MHz TX Test Mode 11n40 5795MHz TX
Int. Cable Armp Emission Int. Cable Armp Emission
Ho. Freg. Factor Loss Reading factor Lewel Limits Margin Remark Ho. Freq. Factor Loss Reading factor Lewel Limits Margin Remark
(MHz) (dB/m)  (dB) (aBuv) (4B)  (dBu¥/m) (dBuV/m) (dB) (MHz) (dB/m)  (dB) (aBuV) (4B)  (dBuW/m) (dBuV/m) (dB)
1 5795.00 34.09 5.33 100.76 34.50 105.68  ———----  —————— Peak 1 5795.00 34.09 5.33 98.03 34.50 102.95 ——----  —————— Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.

Remarks:

1.

Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.

. The emission levels that are 20dB below the official

limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 67 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98) Data: 68 File: F:12021 Report i 3HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
1201evel (dBuVim) Date: 2021-12-30 1a0Level BV Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-3 15E PK U-NII-3
72.0 ji:3] 72.0 ji:3]
GOIOMWM 60.0 z
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1la 5745MHz TX Test Mode 1la 5745MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11490.00 38.31 5.43 35.3%  35.10 44.02 54.00 9.98  Average
2 11490.00 38.31 5.43 458.55 35.10 57.19 74.00 1g.81 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 69 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 70 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
1_mLeve| {dBu Date: 2021-12-30 1-mLMI (dBuVim) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NIL-3 15E PK U-NI1-3
72.0 L33 72,0 L33
BU'OMW 50.0 : FICTSEAY
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 69 Jite no. 3m Chanber Data no. : 70
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pel. : VERTICAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 15E PE U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode 1 1la 5745MHz TX Test. Mode 11a 5745MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 11490.00 38.31  5.43 34.56 35.10  43.20 54.00 10.80  Average
Z 11490.00 36.31  5.43 47.02  35.10  55.66 74.00 16.34  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 73 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98) Data: 74 File: F:12021 Report i 3HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
1201evel (dBuVim) Date: 2021-12-30 1a0Level BV Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NI-3 15E PK U-NII-3
72.0 ji:3] 72.0 ji:3]
600 MWWWWMMM 60.0 2
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1la S785MHz TX Test Mode 1la 5755MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11570.00 38.29 5.42 35.82  35.10 44.43 54.00 9.57  Average
2 11570.00 38.29 5.4z 458.86 35.10 57.47 74.00 16.53 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 71 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 72 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
1-:an| {dBu Date: 2021-12-30 1_m|_we| (dBuVim) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NIL-3 15E PK U-NI1-3
72.0 L33 72,0 L33
BUIOMMMW 60.0) 2 FOC 15E AV
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. 71 Jite no. 3m Chanber Data no. : 72
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pel. : VERTICAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 15E PE U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 1la 578SMHz TX Test. Mode 1la S785MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 11570.00 38.29 5.42 34.72  35.10  43.33 54.00 10.67  Average
z 11570.00 36.29 5.42 46.71 35.10 55.32 74.00 18.68  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 75 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98) Data: 76 File: F:12021 Report i 3HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
1201evel (dBuVim) Date: 2021-12-23 1a0Level BV Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-3 15E PK U-NII-3
72.0 ji:3] 72.0 ji:3]
GO'OWMWWW 600 z
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1lla S825MHz TX Test Mode 1lla S825MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11650.00 38.27 5.42 35.00 35.10  43.59 54.00 10.41  Average
2 11650.00 38.27 5.4z 45.99 35.10 54.58 74.00 15.42 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 77 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 78 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
1_mLeve| {dBu Date: 2021-12-23 1_m|_we| (dBuVim) Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NIL-3 15E PK U-NI1-3
72.0 L33 72,0 L33
BUIOMMWMWM 600 —_ = - -t - | FOC1ERY
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 77 Jite no. 3m Chanber Data no. : 78
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pel. : VERTICAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 15E PE U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 1la 5825MHz TX Test. Mode 1la S625MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 11650.00 38.27 5.42 34.65 35.10  43.24 54.00 10.76  Average
z 11650.00 38.27 5.42 45.45 35.10 54.04 74.00 19.96  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 79 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98) Data: 80 File: F:12021 Report i 3HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
1201evel (dBuVim) Date: 2021-12-30 1a0Level BV Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-3 15E PK U-NII-3
72.0 ji:3] 72.0 ji:3]
S TN DU IV OU W A s e S 600 2
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1lnz0 5745MHz TX Test Mode 1inz0 5745MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11490.00 38.31 5.43 37.61  35.10  46.25 54.00 7.75  Average
2 11490.00 38.31 5.43 458.66 35.10 57.30 74.00 18.70 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 81 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 82 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
{apLevel (@B Date: 2021-12-30 1apLevel (dBum) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NIL-3 15E PK U-NI1-3
72.0 L33 72,0 L33
BOIOMWWWMM 600 — 1 __ i [ FC15EAV]
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 81 Jite no. 3m Chanber Data no. : 82
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pel. : VERTICAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 15E PE U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n20 5745MHz TX Test. Mode 11n20 5745MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 11490.00 38.31  5.43 38.25 35.10  46.89 54.00 7.11  Average
Z 11490.00 36.31  5.43 48.81 35.10  57.45 74.00 16.55  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 85 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98) Data: 86 File: F:12021 Report i 3HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
1201evel (dBuVim) Date: 2021-12-30 1a0Level BV Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-3 15E PK U-NII-3
72.0 ji:3] 72.0 ji:3]
500 WWMMMMWWWWM 60.0) 2
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 800, 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Power rating : Test Mode 1inz0 5785MHz TX
Test. Mode : 11n20 S785MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11570.00 38.29 5.42 37.52  35.10  46.13 54.00 7.87  Average
2 11570.00 38.29 5.4z 47.17 35.10 55.78 74.00 18.22 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 83 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 84 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
1_mLeve| {dBu Date: 2021-12-30 1_m|_we| (dBuVim) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NIL-3 15E PK U-NI1-3
72.0 L33 72,0 L33
BUIOWWMWW 800 — 1 - il _| FOC15EAV]
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 83 Jite no. 3m Chanber Data no. : 84
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pel. : VERTICAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 15E PE U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n20 5785MHz TX Test. Mode 11n20 5785MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 11570.00 38.29 5.42 38.6¢ 35.10  47.25 54.00 £.75  Average
z 11570.00 36.29 5.42 48.21 35.10 S56.82 74.00 17.18  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 87 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98) Data: 88 File: F:12021 Report i 3HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
1201evel (dBuVim) Date: 2021-12-23 1a0Level BV Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-3 15E PK U-NII-3
72.0 ji:3] 72.0 ji:3]
GOIOWWWWWWM 60.0 2
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1lnz0 5825MHz TX Test Mode 1inz0 5525MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11650.00 38.27 5.42 37.51  35.10  46.10 54.00 7.90  Average
2 11650.00 38.27 5.4z 47.40 35.10 55.99 74.00 18.01 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 89 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 90 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
1_mLeve| {dBu Date: 2021-12-23 1_m|_we| (dBuVim) Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NIL-3 15E PK U-NI1-3
72.0 L33 72,0 L33
2
BU'OWWWM 600 —_— - -t - | FOC1ERY
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 89 Jite no. 3m Chanber Data no. : 90
Dis. / Ant. @ 3w 2021 BCTD1208-3006 int. pol. : VERTICAL Dis. / ant. 3w 2021 BCTD1202-3006 int. pol. : VERTICAL
Limit : FCC 15E PE U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. : 23.27C/52.5% Engineer : Lymnm Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n20 5825MHz TX Test. Mode 11n20 5825MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 11650.00 38.27 5.42 38.20 35.10  46.79 54.00 7.21  Average
z 11650.00 38.27 5.42 49.76 35.10  58.35 74.00 15.65 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AU3BUSW35

Data: 91 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98) Data; 92 File: F:12021 Report i 3HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
1201evel (dBuVim) Date: 2021-12-30 1a0Level BV Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NII-3 15E PK U-NII-3
72.0 ji:3] 72.0 ji:3]
GOIOM 60.0] 7
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1in40 5755MHz TX Test Mode 11n40 5755MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11510.00 38.30 5.42 36.31  35.10 44.33 54.00 9.07  Average
2 11510.00 38.30 5.4z 46.39 35.10 55.01 74.00 18.89 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 93 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 94 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
1-:an| {dBu Date: 2021-12-30 1_m|_we| (dBuVim) Date: 2021-12-30
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NIL-3 15E PK U-NI1-3
72.0 L33 72,0 L33
BU'OMWW 60.0 2 FC15E AV
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 93 Jite no. 3m Chanber Data no. : 94
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pel. : VERTICAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 15E PE U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n40 5755MHz TX Test. Mode 11n40 5755MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 11510.00 38.30 5.42 37.53  35.10  46.15 54.00 7.85  Average
z 11510.00 36.30 5.42 47.13  35.10  55.75 74.00 16.25  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AU3BUSW35

Data: 95 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98) Data: 96 File: F:12021 Report i 3HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
1201evel (dBuVim) Date: 2021-12-23 1a0Level BV Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PK U-NI-3 15E PK U-NII-3
72.0 ji:3] 72.0 ji:3]
GOIOWWWM 60.0 7
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
6000 8400. 00. 132 15600. 18000 6000 8400. 00. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 11ln40 5735MHz TX Test Mode 11n40 5795MHz TX
Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 11590.00 38.28 5.42 36.3¢ 35.10  44.94 54.00 9.06  Average
2 11590.00 38.28 5.4z 46.64 35.10 55.24 74.00 18.76 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 97 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 98 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
1_mLeve| {dBu Date: 2021-12-23 1_m|_m| (dBuVim) Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC 15E PKU-NIL-3 15E PK U-NI1-3
72.0 L33 72,0 L33
BU'OMW 60.0 7 T TSEAY
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 97 Jite no. 3m Chanber Data no. : 98
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pel. : VERTICAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 15E PE U-NII-3 Limit : FCC 15E PE U-NII-3
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n40 5795MHz TX Test. Mode 11n40 5735MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 11590.00 38.28 5.42 37.61 35.10  46.21 54.00 7.79  Average
Z 11590.00 36.26  5.42 47.41  35.10  56.01 74.00 17.93  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2AU3BUSW35

5. BAND EDGE COMPLIANCE TEST

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1. |PXA Signal Analyzer| Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
2. Amplifier Agilent 8449B 3008A02495 | Apr.07,21 | 1 Year
3. Horn Antenna ETC MCTD 1209 DRH15F03006| Jul.26,21 |1 Year
4 RF Cable HU&EE;SU SUCOFLEX-106 505238/6 | Apr.07,21 | 1 Year
5.2.Limit

For transmitters operating in the band 5150-5250 MHz, all emissions outside the band
5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.
For devices with both operating frequencies and channel bandwidths contained within the band

5250-5350 MHz,
All emissions outside the band 5250-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.

For transmitters operating in the band 5470-5725MHz,Emissions outside the band 5470-5725
MHz shall not exceed -27 dBm/MHz e.i.r.p.

For transmitters operating in the 5.725-5.85 GHz band:
All emissions shall be limited to a level of =27 dBm/MHz at 75 MHz or more above or below

the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and
from 25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5
MHz above or below the band edge, and from 5 MHz above or below the band edge increasing
linearly to a level of 27 dBm/MHz at the band edge.

5.3.Test Procedure
Use the test method descried in ANSI C63.10 clause 6.10:
1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at

highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum emission

level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the

highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and upper

band-edges of the emission:
(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO
5. Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2

Get the final compare with limit.

5.4.Test Results
Pass (The testing data was attached in the next pages.)
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FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

U-NII-1 Band:

File: F::2021 Report #5314 1221120594172 112059-WIFI5G Band 1.EM6 (98)

Data: 2

File: F::2021 Report #5314 1221120594172 112059-WIFI5G Band 1.EM6 (98)

1,mLeweI {dBuVim) Date: 2021-12-23 1,mLeweI {dBuVim) Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 720
60.0 M‘w‘j 60.0
48,0 s : a & 48,0 ot
36.0 36.0
24.0 24.0
12.0] 12.0|
Y4500 4642, 4784, 4926, 5068. 5210 Y4500 4642, 4784, 4926. 5068. 5210
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. 1 Site no. : 3w Chanber Data no. 2
Dis. / hnt. 3m 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 23.2%C/52.5% Enginesr Lynn Env. / Ins. 23.2%C/52.5% Enginesr Lynn
Test Mode ila S150MHz TX Test Mode ila S150MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Fred. Factor Loss Reading factor Level Limits Margin Remark No. Fred. Factor Loss Reading factor Level Limits Margin  Renark
(MHz) (dE/m)  (dE) (dBuv) (dB)  (dBu¥/m] [dBuV/m) (dB) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dB)
1 5150.00 33.01 5.10 56.19 34.50 £8.80 74.00 14.20 Peak 1 5150.00 33.01 5.10 47.12 34.50 50.73 74.00 23.27 Peak
Z 5178.76 33.06 5.11 105.04 34.50 108.71 ——--—- ——--—— Peak Z 5151.80 33.06 5.11 95.76 34.50 103.43 - - Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imwp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 3 File: F::2021 Report fis#-\A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 4 File: F::2021 Report i3 \A172112059'A122112059-WIFI5G Band 1.EM6 (98)
12 Level {dBuvim) Date: 2021-12-23 1 Level {dBuvim) Date: 2021-12-23
108.0| 108.0|
96.0 96.0 2
84.0 84.0
72.0 72,0
60.0 60.0
48.0 48.0
1 1
36. 36.
24.0 24.0
12.0 12.0
4500 4642, 4784, 4926. 5068. 5210 4500 4642, 4784, 4926. 5068. 5210
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. 3 Jite no. 3m Chanber Data no. 4
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E &V Limit FCC 15E &V
Env. / Ins. 3.27C/52.5% Engineer Lynn Env. / Ins. 3.27C/52.5% Engineer Lynn
Test. Mode 11a S180MHz TX Test. Mode 11a S180MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(NHzZ) (dB/1) (B (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B) (MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 S5180.00 33.01  5.10 35.26 34.50  38.87 54.00 15.13  Average 1 5180.00 33.01  5.10 35.25 34.50  3B.86 54.00 15.14  Average
z S5178.76 33.06 5.11 £9.13  34.50 92.80 —-----  —-mmo Average z 5178.76 33.06 5.11 88.75 34.50 92.42  —-----  ——mmeo Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading

—kmp factor.

. The emission levels that are 20dB below the official

limit are not reported.

—Amp factor.

. The emission levels that are 20dB below the official

linit are not reported.
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FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 11

1

L Level (dBuvim)

File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)

Date: 2021-12-28

Data: 12

1

Ly Level (dBuvim)

File:

112021 Report @3 A122112059'A122112059-WIFI5G Band 1.EM6 (98)

Date: 2021-12-28

108.0| 1 108.0|
96.0 96.0
84.0 84.0
72.0 X 72.0 Rt
60.0 60.0
48.0) 48.0] oo
36.0 36.0
24.0 24.0
12.0] 12.0|
5210 5262. 14, 5366. 5418. 5470 5210 5262. 14, 5366, 5418. 5470
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no. 12
Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 3.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode 1la 5z40MHz TX Test Mode 1la 5Z40MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5241.98 33.15 5.13 99.92 34,50 103.70 —-----  —-mmeo Peak 1 5238.86 33.13  5.13 99.35 34,50 103.11 —----=  ——mmeo Peak
2 5350.00 33.28 5.17 46.42 34.50 50.38 74.00 23.62 Peak 2 5350.00 33.29 5.17 45.38 34.50 49.34 74.00 24.66 Peak
3 5460.00 33.43 5.21 45.48  34.50 49.62 68.20 18.58  Peak 3 5460.00 33.43  5.21 45.23  34.50  49.37 68.20 18.83  Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 13 112021 Report i3 A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 14 112021 Report s34 172112059'A122112059-WIFI5G Band 1.EM6 (98)
1_mLeve| {dBu Date: 2021-12-28 1_m|_we| (dBuVim) Date: 2021-12-28
108.0| 108.0|
96.0| 3 96.0 +
84.0 84.0
72.0 72,0
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
5210 5262. 5314, 5366. 5418. 5470 5210 5262. 5314, 5366. 5418. 5470
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. 13 Jite no. 3m Chanber Data no. 14
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E &V Limit FCC 15E &V
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11a S240MHz TX Test. Mode 11a S240MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5240.94 33.13  5.13 89.31 34.50 93.07 —-----  ———oo Average 1 5239.38 33.13  5.13 88.69 34.50 92.45 ————om oo Average
z 5350.00 33.29 5.17 33.33  34.50 37.29 54.00 16.71  Average z 5350.00 33.29 5.17 33.20 34.50 37.16 54.00 16.84  Average
3 5460.00 33.43 5.21 33.05 34.50 37.19 54.00 18.81 Average 3 5480.00 33.43 5.21 33.00 34.50 37.14 54.00 16.86 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—hnp factor. —knp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB kbelow the official

limit are not reported.

limit are not reported.
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FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 29

File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)

Data: 30 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)
1201evel (dBuVim) Date: 2021-12-23 1a0Level BV Date: 2021-12-23
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 72.0
60.0 60.0
48.00he it A " — 184 . -
36.0 36.0
24.0 24.0
12.0] 12.0|
T4500 4642, 4. 4926, 5068. 5210 “4500 4642, 784, 4928, 5068. 5210
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no. 30
Dis. / Ant. 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1inz0 5180MHz TX Test Mode 1inz0 5180MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5150.00 33.01  5.10 53.40 34.50  §57.01 74.00 16.99  Peak 1 5150.00 33.01  5.10 52.57 34.50  56.18 74.00 17.82  Peak
2 5151.80 33.06 5.11 102.64 34.50 106.31  ——--—- ——--—— Peak 2 5178.76  33.06 5.11 101.39 34.50 105.06 ——--—-  ——--—— Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imwp factor. —imp factor.
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.
Data: 31 112021 Report i3 A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 32 112021 Report s34 172112059'A122112059-WIFI5G Band 1.EM6 (98)
{apLevel (@B Date: 2021-12-23 1apLevel (dBum) Date: 2021-12-23
108.0| 108.0|
96.0 96.0 <
84.0 84.0
72.0 72,0
60.0 60.0
48.0 48.0
1 1
36.0 36.0
24.0 24.0
12.0] 12.0]
4500 4642, 4784, 4926. 5068. 5210 4500 4642, 4784, 4926. 5068. 5210
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 31 Jite no. 3m Chanber Data no. 32
Di=. / ant. 3w 2021 BCTD1208-3006 int. pol. : HORIZONTAL Dis. / ant. 3w 2021 BCTD1202-3006 int. pol. : VERTICAL
Limit FCC 15E &V Limit FCC 15E &V
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11nz0 5180MHz TX Test. Mode 11n20 5180MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(NHzZ) (dB/1) (B (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B) (MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 S5180.00 33.01  5.10 36.46 34.50  40.07 54.00 13.93  Average 1 5180.00 33.01  5.10 35.9% 34.50 39.59 54.00 13.41  Average
z 5183.02 33.06 5.11 90.37  34.50 94,084 —-----  —-mmeo Average z 5180.89 33.06 5.11 89.66 34.50 93.35 —----m  ——mmeo Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading

-knp factor.

. The ewission levels that are 20dB helow the official

limit are not reported.

-hnp factor.

. The ewission levels that are 20dB helow the official

linit are not reported.
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FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 40 Data: 39 File:

File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98) 112021 Report @3 A122112059'A122112059-WIFI5G Band 1.EM6 (98)

1

Date: 2021-12-28

Date: 2021-12-28

L Level (dBuvim)

1

Ly Level (dBuvim)

108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 X 72.0 Rt
60.0 60.0
LU A, . ity
48.0) - 48.0)
36.0 36.0
24.0 24.0
12.0] 12.0|
5210 5262. 14, 5366. 5418. 5470 5210 5262. 14, 5366, 5418. 5470
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. Site no. 3m Chanber Data no. @ 39
Dis. / int. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 3.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Hode 1inz0 5240MHz TX Test Hode 1inz0 5240MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz)  (dE/m)  {dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz)  {dE/m) {dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5241.20 33.13 5.13  103.86  34.50 107,62 —----=  —-mm—o Peak 1 5241.20 33.13 5.13  101.84¢ 34.50 105,60 —----=  ——-m—o Peak
2 5350.00 33.28 5.17 45.80 34.50 49.76 T4.00 24.24 Peak 2 5350.00 33.29 5.17 45.38 34,50 49.34 T4.00 24.66 Peak
3 5460.00 33.43 5.21 45.49  34.50  49.63 68.20 18.57  Peak 3 5460.00 33.43  5.21 45.72  34.50  49.86 68.20 18.34  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 41 112021 Report i3 A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 42 112021 Report s34 172112059'A122112059-WIFI5G Band 1.EM6 (98)
{apkevel (B Date: 2021-12-28 1apLevel (dBum) Date: 2021-12-28
108.0| 108.0|
96.0 96.0 1
84.0 84.0
72.0| 72.0|
60.0 60.0
48.0 48.0
36.0| 36.0|
24.0 24.0
12.0] 12.0]
5210 5262. 5314, 5366. 5418. 5470 5210 5262. 5314, 5366. 5418. 5470
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. 41 Jite no. 3m Chanber Data no. : 42
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 1SE AW Limit FCC 1SE AW
Env. / Ins. 23.2%C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11nz0 5240MHz TX Test. Mode 11n20 5240MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5240.68 33.13  5.13 92.63  34.50 96,39 ———---  ———oo Average 1 5238.60 33.13  5.13 90.73  34.50 94.49 ————om oo Average
z 5350.00 33.29 5.17 34.00 34.50  37.96 54.00 16.04  Average z 5350.00 33.29 5.17 33.31  34.50  37.27 54.00 16.73  Average
3 5460.00 33.43 5.21 33.12 34.50 37.26 54.00 16.74 Average 3 5460.00 33.43 5.21 33.13 34,50 37.27 54.00 16.73 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—hnp factor. —knp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official

limit are not reported.

limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 46 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)
1,mLewel (dBuvim) Date: 2021-12-23
108.0|
96.0
84.0
72.0
60.0
4. A I T bntuind
36.0
24.0
12.0]
T4500 4646. 2. 4938, 5084. 5230
Frequency (MHz)
Site no. : 3w Chanber Data no. 46
Dis. / Ant. 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-1
Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Power rating :
Test. Mode 11n40 S190MHz TX
Ant. Cable drap Enission
No. Freg. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  [dBu¥/m] [dBu¥/m) (dB)
1 5150.00 33.01 5.10 56.15 34.50 58.79 74.00 14.21 Peak
2 5197.15 33.08 5.12 99.09  34.50 102.79  —-----  ———o—o Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 43 112021 Report i3 A172112059'A122112059-WIFI5G Band 1.EM6 (98)
1_m|_we| (dBu Date: 2021-12-23
108.0|
96.0 T
84.0
72.0
60.0
8.0 1
36.0
24.0
12.0]
4500 4646. 4792, 4938. 5084. 5230
Frequency (MHz)
dite no. 3m Chanber Data no. 43
Di=. / ant. 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E &V
Env. / Ins. : 23.27C/52.5% Engineer : Lynn
Test Mode 11n40 5190MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark
(NHzZ) (dB/1) (B (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 S5180.00 33.01  5.10 39.43  34.50  43.04 54.00 10.96  Average
z 5192.04 33.08 5.12 86.15 34.50 B89.85 —-----  —-mmeo Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-knp factor.

. The ewission levels that are 20dB helow the official

limit are not reported.

Data: 45 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)
120 Level (dBuV/im) Date; 2021-12-23
108.0|
96.0
84.0
72.0
1
" sy
48 .
36.0
24.0
12.0|
“4500 4646. 792, 4938, 5084. 5230
Frequency (MHz)
Site no. : 3w Chanber Data no. @ 45
Dis. / int. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1
Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Power rating
Test. Mode 11n40 S190MHz TX
Ant. Cahle drap Enission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  [dBu¥/m] [dBu¥/m) (dB)
1 5150.00 33.01 5.10 55.89 34.50 63.50 74.00 10.50 Peak
2 5192.04 33.08 5.12 98.61  34.50 102.31 ——----  —————o Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 44 112021 Report s34 172112059'A122112059-WIFI5G Band 1.EM6 (98)
1.mLeveI (dBuVim) Date: 2021-12-23
108.0|
96.0 3
84.0
72,0
60.0
8.0 1
36.0
24.0
12.0]
4500 4646. 4792, 4938. 5084. 5230
Frequency (MHz)
Jite no. 3m Chanber Data no. : 44
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E &V
Env. / Ins. 23.2%C/52.5% Engineer : Lynn
Test. Mode 11n40 5190MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5180.00 33.01  5.10 39.37 34.50 42.98 54.00 11.02  Average
z 5189.12 33.06  5.11 85.53  34.50 B89.20 —-----  ——-meo Average
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading

. The ewission levels that are 20dB helow the official

-hnp factor.

linit are not reported.
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FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 52 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98) Data: 51 File: F:12021 Report 5 3HA 12211205914 122112059-WIFI5G Band 1.EM6 (98)
1201evel (dBuVim) Date: 2021-12-28 1a0Level BV Date: 2021-12-28
108.0| + 108.0|
96.0 96.0
84.0 84.0
720 T 72.0] LA
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
"5190 5246. 2. 5358, 5414. 5470 5190 5246. 302, 5358, 5414. 5470
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. Site no. 3w Chanber Data no. @ 51
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit : FCC 1SE PE U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode 11in40 5230MHz TX Test Mode 11in40 5230MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 s5228.64 33.13 5.13  100.65 34.50 104,41 —-----  —-mmeo Peak 1 5232.00 33.13  5.13 98.3¢ 34,50 102.10 —----=  ——-m—- Peak
2 5350.00 33.28 5.17 45.74 34.50 45.70 74.00 24.30 Peak 2 5350.00 33.29 5.17 45.69 34.50 45.65 74.00 24.35 Peak
3 5460.00 33.43 5.21 45.22  34.50  49.36 68.20 18.84  Peak 3 5460.00 33.43  5.21 45.95  34.50  50.09 68.20 18.11  Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 53 112021 Report i3 A172112059'A122112059-WIFI5G Band 1.EM6 (98) Data: 54 112021 Report s34 172112059'A122112059-WIFI5G Band 1.EM6 (98)
{apLevel (@B Date: 2021-12-28 1apLevel (dBum) Date: 2021-12-28
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 72,0
60.0 60.0
48.0 48.0
3 2
36.0 36.0
24.0 24.0
12.0] 12.0]
5190 5246. 5302. 5358. 5414. 5470 5190 5246. 5302. 5358. 5414. 5470
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 53 Jite no. 3m Chanber Data no. : 54
Dis. / Ant. @ 3w 2021 BCTD1208-3006 int. pol. : HORIZONTAL Dis. / ant. 3w 2021 BCTD1202-3006 int. pol. : VERTICAL
Limit FCC 15E &V Limit FCC 15E &V
Env. / Ins. : 23.27C/52.5% Engineer : Lymnm Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode 11n40 5230MHz TX Test. Mode 11n40 5230MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(NHzZ) (dB/1) (B (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B) (MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 5228.92 33.13  5.13 90.12  34.50 93,88 ———-o-  ——ooo Average 1 5234.52 33.13  5.13 88.06 34.50 91,82 ———-o- ———oo Average
z 5350.00 33.29 5.17 33.95 34.50 37.91 54.00 16.09  Average z 5350.00 33.29 5.17 33.49 34.50 37.45 54.00 16.55  Average
3 5460.00 33.43 5.21 33.33 34.50 37.47 54.00 16.53 Average 3 5480.00 33.43 5.21 33.16 34.50 37.30 54.00 18.70 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—hnp factor. —knp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB kbelow the official

limit are not reported.

limit are not reported.
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FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

U-NII-2A Band:

File: F:12021 Report #5314 1221120594172 112059-WIFI5G Band2.EM6 (98)
Date: 2021-12-28

o Level (dBuVim)

1
108.0|
96.0
84.0
72.0
60.0
48.0] NEPN s ~ oAl
36.0
24.0
12.0]
Y4500 4658, 4816. 4974. 5132, 5290
Frequency (MHz)
Site no. 3w Chanber Data no. 2
Dis. / knt. : 3m 2021 KCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 23.2%C/52.5% Enginesr Lynn
Test Mode ila SZ60MHz TX
Ant. Cable Awp  Emission
No. Fred. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  (dBu¥/m] [dBuV/m) (dB)
1 5150.00 33.01 5.10 46.36 34.50 48.97 74.00 24.03 Peak
Z 5259.98 33.17 5.14 98.85 34.50 102.66 ——--—-  ——--—— Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—mmp factor.
Z. The emission levels that are 20dB below the official

limit are not reported.

Data: 4 File: F::2021 Report fis#-\A172112059'A122112059-WIFI5G Band2.EM6 (98)
12 Level {dBuvim) Date: 2021-12-28
108.0|
96.0
84.0
720
60.0
48.0
1
36.
24.0
12.0]
4500 4658. 4816. 4974, 5132. 5290
Frequency (MHz)
Site no. 3m Chamber Data no. : 4
Dis. / Ant. : 3w 2021 MCTD120S9-3006 ant. pol. : HORIZONTAL
Limic FCC 15E &V
Env. / Ins. 3.27C/52.5% Engineer : Lynn
Test Mode 1la 5z60MHz TX
int. Cable imp  Emission
No. Frey. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuv) (8B) (dBuv/m) (dBuW/m]  (dB)
1 5150.00 33.01  5.10 33.42  34.50  37.03 54.00 16.97  Average
2 5261.56 33.17  5.14 87.92  34.50 91.73  —----=  —---—- Average

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—kmp factor.
z. The emission levels that are 20dB below the official

limit are not reported.

Data: 1

o Level (dBuVim)

File: F::2021 Report #5314 1221120594172 112059-WIFI5G Band2.EM6 (98)
Date: 2021-12-28

1
108.0|
96.0
84.0
720
60.0
480 . . Lk A
36.0
24.0
12.0|
Y4500 4658, 4816. 4974. 5132, 5290
Frequency (MHz)
Site no. 3w Chanber Datza no. @ 1
Dis. / hnt. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 23.2%C/52.5% Enginesr Lynn
Test Mode ila SZ60MHz TX
Ant. Cable Awp  Emission
No. Fred. Factor Loss Reading factor Level Limits Margin  Renark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dB)
1 5150.00 33.01 5.10 45.68 34.50 48.29 74.00 24.71 Peak
Z 5z57.81 33.15 5.14 100.06 34.50 103%.85 ——--—- @ ——--—- Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 3 File: F::2021 Report i3 \A172112059'A122112059-WIFI5G Band2.EM6 (98)
1 Level {dBuvim) Date: 2021-12-28
108.0|
96.0 2
84.0
72,0
60.0
48.0
1
36.
24.0
12.0
4500 4658. 4816. 4974. 5132. 5290
Frequency (MHz)
Jite no. 3m Chanber Data no. 3
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E &V
Env. / Ins. 3.27C/52.5% Engineer Lynn
Test. Mode 11a S260MHz TX
int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5180.00 33.01  5.10 33.5¢ 34.50 37.15 54.00 16.85  Average
z 5259.19 33.17 5.14 88.71  34.50 92.52  —----=  ——mmeo Average
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading

. The emission levels that are 20dB below the official

—Amp factor.

linit are not reported.
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FCC ID: 2AU3BUSW35

Data: 11 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98) Data; 12 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band2.EM6 (98)
1201evel (dBuVim) Date: 2021-12-23 1a0Level BV Date: 2021-12-23
108.0| T 108.0| +
96.0 96.0
84.0 84.0
72.0 FECTSEPICHE}-2A 72.0 FECT5E PICHE}-2A
3 3
60.0) 60.0) 5
4 4
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
5200 5326, 2. 5308, 5434, 5470 5200 5326, 362, 5398, 5434, 5470
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. @ 11 Site no. : 3w Chanber Data no. 12
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit : FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1la S320MHz TX Test Mode 1la 5320MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 S318.62 33.24 5.16 99.93  34.50 103.83 —-----  —-mmeo Peak 1 $321.86 33.24 5.16 100.13  34.50 104,03 —----=  ——-mo Peak
2 5350.00 33.28 5.17 56.75 34.50 60.71 74.00 13.29 Peak 2 5350.00 33.29 5.17 55.17 34.50 58.13 74.00 14.87 Peak
3 5460.00 33.43 5.21 45.56  34.50 49,70 68.20 18.50  Peak 3 5352.82 33.29  5.17 58.51 34.50  62.47 74.00 11.53  Peak
4 S5460.00 33.43  5.21 45.87 34.50 50.01 66.20 16.13  Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp factor. Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading
2. The emission levels that are 20dE below the official —hmp factor.
limit are not reported. 2. The emission levels that are 20dB helov the official

linit are not reported.

Data: 14 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 13 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
1_mLeve| {dBu Date: 2021-12-23 1_m|_m| (dBuVim) Date: 2021-12-23
108.0| 108.0|
96.0 96.0 .
84.0 84.0
720 720
60.0 60.0
48.0 48.0
2 2
36.0 36.0
24.0 24.0
12.0] 12.0]
5200 5326. 5362. 5398. 5434. 5470 5200 5326. 5362. 5398. 5434. 5470
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 14 Site no. 3m Chamber Data no. : 13
Dis. / Ant. : 3w 2021 MCTD120S9-3006 ant. pol. : HORIZONTAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic 1 FCC LSE AV Limic 1 FCC LSE AV
Env. ¢ Ins. : 23.27C/52.5% Engineer : Lynn Env. ¢ Ins. 23.27C/52.5% Engineer : Lynn
Test Mode 1 1la S320MHz TX Test Mode 1la 5320MHz TX
int. Cable imp  Emission int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuv) (8B) (dBuv/m) (dBuW/m]  (dB) (MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 5318.80 33.24 5.16 88.20  34.50 92,10 —-—--=  —-———- Average 1 5321.14 33.24 5.16 89.62  34.50 93,52 —-—---  —————- Average
2 5350.00 33.29 5.17 34.36 34.50 38.32 54.00 15.68  Average 2 5350.00 33.29  5.17 34.85 34.50 368,81 54.00 15.19  Average
3 5460.00 33.43  5.21 32.75  34.50  36.89 54.00 17.11  Average 3 5460.00 33.43  5.21 32.95  34.50  37.09 54.00 16.81  Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor. -iwp factor.
2. The emission levels that are 20dB below the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.
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74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 29 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98) Data: 30 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band2.EM6 (98)
1201evel (dBuVim) Date: 2021-12-28 1a0Level BV Date: 2021-12-28
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 72.0
60.0 60.0
48,0 . - bttt 48 p s
36.0 36.0
24.0 24.0
12.0] 12.0|
T4500 4658, 16. 4974. 5132, 5290 “4500 4658, 16. 4974, 5132, 5290
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. 29 Site no. : 3w Chanber Data no. 30
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit : FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1inz0 5260MHz TX Test Mode 1lnz0 5260MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5150.00 33.01  5.10 46.46  34.50  50.07 74.00 23.93  Pesk 1 5150.00 33.01  5.10 45.08  34.50  48.69 74.00 25.31 Pesk
2 5282.35 33.17 5.14 102.51 34.50 106.32 ——--—- ——--—— Peak 2 5283.14 33.17 5.14 100.28 34.50 104.08 -——--—-  ——--—— Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imwp factor. —imp factor.
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dE below the official

limit are not reported. limit are not reported.

Data: 32 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 31 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
{apLevel (@B Date: 2021-12-28 1apLevel (dBum) Date: 2021-12-28
108.0| 108.0|
96.0 96.0 2
84.0 84.0
720 720
60.0 60.0
48.0 48.0
1 1
36.0 36.
24.0 24.0
12.0] 12.0]
4500 4658. 4816. 4974, 5132. 5290 4500 4658. 4816. 4974. 5132. 5290
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 32 Site no. 3m Chamber Data no. : 31
Dis. / Ant. : 3w 2021 MCTD120S9-3006 ant. pol. : HORIZONTAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic 1 FCC LSE AV Limic 1 FCC LSE AV
Env. ¢ Ins. : 23.27C/52.5% Engineer : Lynn Env. ¢ Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n20 5260MHz TX Test Mode 11n20 S260MHz TX
int. Cable imp  Emission int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuv) (8B) (dBuv/m) (dBuW/m]  (dB) (MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 5150.00 33.01  5.10 33.94 34.50  37.55 54.00 16.45  Average 1 5150.00 33.01  5.10 33.51  34.50  37.12 54.00 16.88  Average
2 5261.56 33.17  5.14 91.z1  34.50 95.02 —-----  —---—- Average 2 5262.35 33.17  5.14 69.44  34.50  93.25 —-----  ——--—- Average
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-knp factor. -hnp factor.
z. The emission levels that are 20dB below the official z. The emission levels that are 20dB below the official

limit are not reported. limit are not reported.
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FCC ID: 2AU3BUSW35

Data: 41 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98) Data: 42 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band2.EM6 (98)
1201evel (dBuVim) Date: 2021-12-23 1a0Level BV Date: 2021-12-23
108.0] 1 108.0) !
96.0 96.0
84.0 84.0
72.0 P FECTSEPICHE}-2A 72.0 FECT5E PICHE}-2A
60.0 60.0
J
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
5200 5326. 2. 5398, 5434, 5470 5200 5326. 362, 5398, 5434, 5470
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. 41 Site no. : 3w Chanber Datza no.
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit : FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. 3.2%C/52.5% Enginesr : Lynn
Test Mode : 1lnz0 5320MHz TX Test Mode 1lnz0 5320MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 s5322.76 33.24 5.17 102.8&¢ 34.50 106,75 —----=  —-mmoo Peak 1 5322.58 33.24 5.17 102.15  34.50 106,06 —----=  ——--—o Peak
2 5350.00 33.28 5.17 60.56 34.50 64.82 74.00 9.18 Peak 2 5350.00 33.29 5.17 58.34 34.50 62.30 74.00 11.70 Peak
3 5460.00 33.43 5.21 45.53  34.50 49,67 68.20 18.53  Peak 3 5460.00 33.43  5.21 45.85  34.50 49,99 68.20 18.21  Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 40 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 39 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
{apLevel (@B Date: 2021-12-23 1apLevel (dBum) Date: 2021-12-23
108.0| 108.0|
96.0 ! 96.0 !
84.0 84.0
72.0 72,0
60.0 60.0
48.0 2 48.0 7
36.0 36.0
24.0 24.0
12.0] 12.0]
5200 5326. 5362. 5398. 5434. 5470 5200 5326. 5362. 5398. 5434. 5470
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 40 Jite no. 3m Chanber Data no. : 39
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 1SE AW Limit : FCC 1SE AW
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n20 5320MHz TX Test. Mode 11n20 5320MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5319.34 33.24  5.16 92.63  34.50 96,53 ————om  ——omo Average 1 S317.72 33.24  5.16 92.1%  34.50 96,08 ———---  —————— Average
z 5350.00 33.29 5.17 38.4¢ 34.50  42.40 54.00 11.60  Average z 5350.00 33.29 5.17 38.36 34.50 42.32 54.00 11.68  Average
3 5460.00 33.43 5.21 3z2.90 34.50 37.04 54.00 16.96 Average 3 5480.00 33.43 5.21 3z.82 34.50 36.96 54.00 17.04 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—hnp factor. —knp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB kbelow the official
limit are not reported. limit are not reported.
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FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 44

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98)

Data: 43 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band2.EM6 (98)
1201evel (dBuVim) Date: 2021-12-29 1a0Level BV Date: 2021-12-28
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 72.0
60.0 60.0
48. e i 48,0/t S *
36.0 36.0
24.0 24.0
12.0] 12.0|
T4500 4664. 8. 4992, 5156. 5320 “4500 4664. 28. 4992, 5156. 5320
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. @ 44 Site no. 3w Chanber Data no. @ 43
Dis. / int. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1in40 5270MHz TX Test Mode 11in40 5270MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5150.00 33.01  5.10 45.37  34.50  48.98 74.00 25.02  Pesk 1 5150.00 33.01  5.10 45.8¢  34.50  49.45 74.00 24.55 FPeak
2 5287.52 33.17 5.15 100.28 34.50 104.10 -——--—-  ——--—- Peak 2 5289.16 33.17 5.15 958.43 34.50 102.25 —---—- @ ——--—- Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—imwp factor. —imp factor.
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.
Data: 45 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 46 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
{apLevel (@B Date: 2021-12-29 1apLevel (dBum) Date: 2021-12-29
108.0| 108.0|
96.0 96.0 7
84.0 84.0
72.0 72,0
60.0 60.0
48.0 48.0
1 1
36. 36.
24.0 24.0
12.0] 12.0]
4500 4664. 4828. 4992, 5156. 5320 4500 4664. 4828. 4992, 5156. 5320
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 45 Jite no. 3m Chanber Data no. : 46
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E &V Limit FCC 15E &V
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n40 5270MHz TX Test. Mode 11n40 5270MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 S5180.00 33.01  5.10 34.03  34.50 37.64 54.00 16.36  Average 1 5180.00 33.01  5.10 33.63 34.50 37.24 54.00 16.76  Average
z 5273.26 33.17 5.15 88.13  34.50 91,85  —----m  —-mmeo Average z 5273.26 33.17 5.15 86.41 34.50 90,23  —-----  ——mmeo Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading

-knp factor.

. The ewission levels that are 20dB helow the official

limit are not reported.

-hnp factor.

. The ewission levels that are 20dB helow the official

linit are not reported.
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FCC ID: 2AU3BUSW35

Data: 53 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band2.EM6 (98) Data; 52 File: F:12021 Report fi3HA 12211205914 122112059-WIFI5G Band2.EM6 (98)
1201evel (dBuVim) Date: 2021-12-23 1a0Level BV Date: 2021-12-23
108.0 1 108.0 1
96.0 96.0
84.0 84.0
72.0 FCCTSEPIUERE2A 72.0 FCCTSEPICUERE2A
60.0) M o0
48.0) = 48]
36.0 36.0
24.0 24.0
12.0] 12.0|
5270 5310. 0. 5390. 5430. 5470 5270 5310. 50. 5390. 5430. 5470
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. : 53 Site no. : 3w Chanber Data no. : 52
Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 HCTD1209-3006 int. pol. : VERTICAL
Limit : FCC 1SE PE U-NII-Zh Limit FCC 1SE PE U-NII-Zh
Env. / Ins. : 23.2%C/52.5% Engineer : Lynn Env. / Ins. 3.2%C/52.5% Engineer : Lynn
Test Node : 11n40 5310MHz TX Test Node 11n40 5310MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. Factor Loss Reading facter Level Limits  Margin Remark No. Freg. Factor Loss Reading facter Level Limits  Margin Remark
(MHz)  (dE/m)  {dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz)  {dE/m) {dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5313.60 33.24 5.16 99.52  34.50 103.42 —-----  —-mmeo Peak 1 5307.20 33.22 5.16 99.57  34.50 103.45 —---om  ——mmeo Peak
2z 5350.00 33.28  5.17 62.34  34.50  66.30 74.00 7.70  Peak 2z 5350.00 33.29 5.17 64.51  34.50  68.47 74.00 5.53  Peak
3 5353.80 33.29 5.17 £4.96 34.50 68.92 74.00 5.08  Peak 3 5460.00 33.43  5.21 45.62  34.50  49.76 68.20 18.44  Peak
4 S5260.00 33.43 5.21 45.15  34.50  49.29 66.20 168.91  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading —imp factor.
—hmp factor. 2. The emission levels that are 20dB below the official
2. The emission levels that are 20dB helow the official limit are not reported.
limit are not reported.
Data: 54 112021 Report i3 A172112059'A122112059-WIFI5G Band2.EM6 (98) Data: 51 112021 Report s34 172112059'A122112059-WIFI5G Band2.EM6 (98)
{apLevel (@B Date: 2021-12-23 1apLevel (dBum) Date: 2021-12-23
108.0| 108.0|
96.0 1 96.0
84.0 84.0
72.0| 72.0|
60.0 60.0
480 3 480 4
3 3
36.0] = 36.0] ==
24.0 24.0
12.0] 12.0]
5270 5310. 5350. 5390. 5430. 5470 5270 5310. 5350. 5390. 5430. 5470
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 54 Jite no. 3m Chanber Data no. : 51
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit : FCC 15E &V Limit : FCC 15E &V
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Mode : 11n40 5310MHz TX Test. Mode 11n40 5310MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5311.80 33.24 5.16 89.77 34.50 93,67 ————o-  ——omo Average 1 S312.60 33.24 5.16 89.31 34.50 93.21 ————o-  ———oo Average
z 5350.00 33.29 5.17 42.46 34.50  46.42 54.00 7.58  Average z 5350.00 33.29 5.17 41.82  34.50 45.78 54.00 8.2z Average
3 5460.00 33.43  5.21 33.3%  34.50  37.53 54.00 16.47  Average 3 5460.00 33.43  5.21 33.56  34.50  37.70 54.00 16.30  Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—hnp factor. —knp factor.
2. The emission levels that are 20dB helow the official 2. The emission levels that are 20dB helow the official
limit are not reported. limit are not reported.
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FCC ID: 2AU3BUSW35

AUDIX

Technology (Shenzhen) Co., Ltd.

U-NI1-2C Band:

Data: 1
o Level (dBuVim)

File: F:

12021 Report @i A1Z2112059\A122112059-WIFI5G Band3.EM6 (128)

f Date: 2021-12-23

108.0
96.0
84.0
72.0
60.0 1
48.0
36.0
24.0
12.0]
5350 5386. 22, 54! 5494. 5530
Frequency (MHz)
Site no. 3m Chamber Data mo. : 1
Dis. / Ant. : 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-2C
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Power rating :
Test Mode 1la SS00MHz TX
Ant.  Cable Awp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(HHZ) (dB/m)  (dE) (dBuw) (dE)  (dBuV/m) (dBuV/m) (dE)
1 5460.00 33.43 5.21 45.83 34.50 53.87 65.20 14.23 Peak
2 5470.00 33.45  S5.z1 55.61  34.50 59.77 £5.20 5.43  Peak
3 5498.86 33.50 5.23  100.17  34.50 104.40  —-----  —omome Peak

Data: 4 File: F:i2021 Report f33F A 12211205914 172112059-WIFI5G Band3.EM6 (128)
1mLe\‘r@.I (dBuVim) Date: 2021-12-23
108.0 3
96.0
84.0
720
60.0 1
48.0
36.0
24.0
12.0]
5350 5386. 22, 54! 5494, 5530
Frequency (MHz)
Zite no. 3m Chanber Data no. : 4
Dis. / Ant. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1S5E PK U-NII-zC
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Power rating :
Test Mode 1la S5500MHz TX
Ant.  Cable Awp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(HHZ) (dE/m)  (dE) (dBuv) (dE)  (dBuV/m) (dBuV/m) (dE)
1 5460.00 33.43 5.21 49.28 34.50 53.42 65.20 14.78 Peak
z 5470.00 33.45 5.zl 53.61  34.50 57.77 £5.20 10.43  Peak
3 5500.84 33.50 5.23 99.81 34.50 104.04 —----—  —-—-o- Peak

Remarks: 1.

Emission Level=
—kmp factor.

intenna Factor + Cable Loss + Reading

Remarks:

1. Emission Level=
—kmp factor.

intenna Factor + Cable Loss + Reading

2. The ewission levels that are 20cB below the official 2.

The emission levels that are 20dB below the official
limit are not reported.

limit are not reported.

Data: 2 File: F:i2021 Report {33F A 122112059\ A122112059-WIFISG Band3.EME (104)

Data: 3 File: F:i2021 Report {33F\A 122112059\ A122112059-WIFISG Band3.EME (104)
12gLevel (dBuVin) Date: 2021-12-23 120Level (dBuvim) Date: 2021-12-23
108.0 108.0
96.0 96.0)
84.0 84.0
72.0 72.0
60.0 60.0
48.0| 48.0|
1 1
36.0 36.0
24.0 24.0
12.0 12.0
5350 5386. 5422, 5458, 5494, 5530 5350 5386. 5422, 5458, 5494, 5530
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. : 2 Site no. 3m Chanber Data no. : 3
Dis. / hnt. 1o 3m 2021 MCTD1209-3006 hnt. pol. HORIZCNTAL Dis. / hnt. 1o 3m 2021 MCTD1209-3006 hnt. pol. : VERTICAL
Limit FCC 15E AV Limit FCC 1EE AV
Env. / Ins. 3.2%C/52.5% Engineer Lynn Env. / Ins. 3.27C/52.5% Engineer Lynn
Test Mode 1la SS50O0MHz TE Test Mode 1la S50O0MHz TX
Ant.  Cable Anp  Emission Ant.  Cable Amp  Emission
No. Freg. Factor Loss Reading factor Level Limits Hargin Remark No. Freg. Factor Loss Reading factor Level Limits Hargin Rewark
(MHz]  (dB/m) (dB)  (dBuV) (dBy  (dBuV/m) (dBuV/m)  (dB) (MHz]  (dB/m) (dB)  (dBuV) (dBy  (dBuV/m) (dBuV/m)  (dB}
1 5460.00 33.43 5.z21 35.32 34.50 39.46 54.00 14.54 hverage 1 5460.00 33.43 5.z1 35.28 34.50 39.42 54.00 14.58 Average
2 5498.86 33.50 5.23 89.87 34.50 94.10 —-—--=  ————— iverage 2 5501.02 33.50 5.23 89.23  34.50 93.46 —-—--=  —————— iverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—mp factor.
2. The emission levels that are 20dB below the official z.

limit are not reported.

Remarks: 1. Emission Level= Antenma Factor + Cable Loss + Reading
—mp factor.
The smission levels that are 20dB below the official

limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 12 File: F:2021 Report #i3H\A122112059\A172112059-WIFI5G Band3.EM6 {104) Data: 11 File: F:2021 Report #i3F\A122112059\A172112059-WIFI5G Band3.EM6 {104)
1mLeveI (dBuVim) Date: 2021-12-29 PnLe\‘rel (dBuVim) Date: 2021-12-29
108.0/1 1080
96.0| 96.0|
84.0 84.0
72.0] 72.0]
60.0 60.0 3
e " - bbtnch 4
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
5670 6086. 6502, 6918, 7334, 7750 5670 6086. 6502, 6918, 7334, 7750
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chanber Data mo. : 12 Site no. : 3m Chamber Data mo. : 11
Dis. / Ant. : 3m 2021 MCTD1203-3006 Ant. pol. : HORIZCONTAL Dis. / Ant. : 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit i FCC 15E PK U-NII-2C Limit i FCC 15E PK U-NII-2C
Env. / Ins. @ 23.2%C/52.5% Engineer : Lynn Env. / Ins. @ 23.2%C/52.5% Engineer : Lynn
Test Hode : 1la S700MHz TZ Test Hode : 1la S700MHz TX
int. Cable Amp Emission int. Cable Amp Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark No. Freg. Factor Loss Beading factor Level Limits Margin Remark
(MHz]  (dB/m) (dB)  (dBuV) (dB)  (dBuV/m) (dBuv/m)  (dB) (MHz]  (dB/m) (dB)  (dBuv) (dB)  (dBuV/m) [dBuv/m)  (dB)
1 5699.12 33.88 5.29  102.01 34.50 106.68 ———--—  —————— Peak 1 5694.96 33.88  5.29 96.59  34.50 101.26 —-—--=  —————— Peak
z 5725.00 33.95 5.31 54.63  34.50 59.39 68,20 8.81 Peak z 5725.00 33.85 5.3l 51.03  34.50 55.79 68,20 12.41  Peak
3 7z50.00 36.11 5.z27 45.83 34.72 52.49 65.20 15.71 Peak 3 T7z50.00 36.11 5.z7 46.70 34.72 53.36 65.20 14.84 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—kmp factor. —kmp factor.
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dE below the official
limit are not reporced. limit are not reported.
Data: 13 File: F:i2021 Report {834 122112059\ A1Z22112059-WIFISG Band3.EM6 (104) Data: 14 File: F:i2021 Report {33 \A 122112059\ A1Z22112059-WIFISG Band3.EME (104)
120Level (dBuVim) Date: 2021-12-29 120Level (dBuvim) Date: 2021-12-29
108.0 108.0
96.0 96.0
84.0 84.0
720 720
60.0 FOC 15E AV 60.0 FOC 15E AV
48.0| 48.0|
2 2
36.0 36.0
24.0 24.0
12.0 12.0
5670 6086. 6502, 6918. 7334, 7750 5670 6086. 6502, 6918. 7334, 7750
Frequency (MHz) Frequency (Hz)
Site no. i 3m Chamber Data no. : 13 Site no. i 3m Chanber Data no. : 14
Dis. / hnt. 1o 3m 2021 MCTD1209-3006 hnt. pol. : HORIZCNTAL Dis. / hnt. 1o 3m 2021 MCTD1209-3006 hnt. pol. : VERTICAL
Limit : FCC 1SE AV Limit : FCC 1SE AV
Env. / Ins. : 23.2%C/52.5% Engineer : Lynn Env. / Ins. : 23.27C/52.5% Engineer : Lynn
Test Mode ¢ 1la ST00MHz TH Test Mode ¢ 1la ST700MHz TX
Ant.  Cable Anp  Emission Ant.  Cable Amp  Emission
No. Freg. Factor Loss Reading factor Level Limits Hargin Remark No. Freg. Factor Loss Reading factor Level Limits Hargin Rewark
(MHz]  (dB/m) (dB)  (dBuV) (dBy  (dBuV/m) (dBuV/m)  (dB) (MHz]  (dB/m) (dB)  (dBuV) (dBy  (dBuV/m) (dBuV/m)  (dB}
1 5697.04 33.88 5.29 88.61 34.50 93.28 Bttt bverage 1 5699.12 33.88 5.z29 83.56 34.50 88.25 —----— —-———— hverage
2 7250.00 36.11  5.27 32.63  34.72  39.29 54.00 14.71  hverage 2 7250.00 36.11  5.27 32.59  34.72  39.25 54.00 14.75  Average
Pemwarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—kmp factor. —kmp factor.
Z. The ewission levels that are 2006 below che official Z. The ewission levels that are 2046 helow che official
limit are not reporced. limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 31

1mLeveI {dBuVim)

File: F:

Data: 32

File: F:

112021 Report #4172 11205914 172112059-WIFI5G Band3.EM6 (128)
Date: 2021-12-23

PnLe\‘rel {dBuVim)

112021 Report #i3F A 17211205914 172112059-WIFI5G Band3.EM6 (128)
Date: 2021-12-23

108.0 108.0
96.0 96.0
84.0 84.0
72.0 72.0
60.0 60.0
. LA L
8.0 - 1480
36.0 36.0
24.0 24.0
12.0] 12.0]
5350 5386. 5422, 5458, 5494. 5530 5350 5386. 5422, 5458, 5494, 5530
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. 31 Zite no. 3m Chanber Data no. : 32
Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 15E PK U-NII-2C Limit FCC 15E PK U-NII-2C
Env. ¢/ Ins. 3.2%C/52.5% Engineer Lynn Env. ¢/ Ins. 3.2%C/52.5% Engineer Lynn
Test Hode 11n20 5500MHz TX Fower rating :
Test Mode 1in20 S500MHz TX
Ant. Cable 20 Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark Ant.  Cable Amp  Emission
(HHz) (cB/m)  (dB) (GBuV) (dB)  (dBuV/m) (dBuV/m) (dB) No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dE] (dBuv) (dEB) (dBuV/m)  (dBuv/m) (dE)
1 S460.00 33.43  5.21 48.65 34.50 52.79 £3.20 15.41  Peak
2 5470.00 33.45 5.21 §5.61 34.50 59.77 65.20 §.43  Peak 1 S460.00 33.43  5.21 47.76 34.50 51.90 65.20 16.30  Peak
3 5495.50 33.50 5.23 10z.27 34.50 106.50 e Peak 2 5470.00 33.45 5.z1 55.08 34.50 59.24 65.20 &.98 Peak
3 5501.56 33.50 5.23  102.40 34.50 106.63  —-——-—  ————— Peak
Rewarks: 1. Emission Level= kntenma Factor + Cakle Loss + Reading
—lmp factor. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
2. The emission levels that are 20dB below the official —hmp factor.
limit are not reported. 2. The ewission levels that are 20dB below the official
limit are not reported.
Data: 30 File: F:i2021 Report {834 122112059\ A1Z22112059-WIFISG Band3.EM6 (104) Data: 29 File: F:i2021 Report {33 \A 122112059\ A1Z22112059-WIFISG Band3.EME (104)
120Level (dBuVim) Date: 2021-12-23 120Level (dBuvim) Date: 2021-12.23
108.0 108.0
96.0 96.0
84.0 84.0
720 720
60.0 60.0
48.0 48.0
1 1
36.0 36.0
24.0 24.0
12.0 12.0
5350 5386. 5422, 5458. 5494. 5530 5350 5386. 5422, 5458. 5494, 5530
Fredquency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. an Site no. 3m Chanber Data no. @ 29
Dis. / Ant. I 2021 MCTD1205-3008 Ant. pol. HORIZCNTAL Dis. / Ant I 2021 MCTD12059-3008 Ant. pol. : VERTICAL
Limit FCC 1SE AV Limit FCC 1SE AV
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins 23.2%C/52.5% Engineer Lynn
Test Mode 1in20 5500MHz TX Test Mode 1in20 S500MHz TX
Ant.  Cable Awp  Emission Ant.  Cable Awp  Emission
o Freg. Factor Less Reading factor Level Limits Margin Rewark No. Freg. Factor Less Reading factor Level Limits Margin Rewark
(HHz) (dB/m)  (dB) (dBuv) (dB)  (dBuV/m) (dBuV/m) (dE) (HHz) (dB/m)  (dE) (dBuv) (dB)  (dBuV/m) (dBuV/m) (dB)
1 5460.00 33.43 5.21 34.79 34.50 35.93 54.00 15.07 hverage 1 5460.00 33.43 5.21 34.67 34.50 38.81 54.00 15.19 Average
2 5497.78 33.50 5.23 91.22  34.50 95.45  —————m  ———oo iverage 2 5500.8% 33.50 5.23 91.38  34.50 95.61 ——————  ———oo iverage

Remarks: 1.

Emission Level=
—kmp factor.
The emission levels that are 20dB helow che official
limit are not reported.

hntenna Factor + Cable Loss + Reading

Remarks: 1.

Emission Lewvel=

Antenna Factor + Cable Loss + Reading

—kmp factor.
Z. The ewission levels that are 2046 helow che official
limit are not reported.

Audix Technology (She

nzhen) Co., Ltd.
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AUDIX )}

FCC ID: 2AU3BUSW35

Data: 40 File: F:

AUDIX Technology (Shenzhen) Co., Ltd.

112021 Report #3172 11205914 172112059-WIFI5G Band3.EM6 (104)

Data: 39 File: F:2021 Report #i3F\A122112059\A172112059-WIFI5G Band3.EM6 {104)

1mLeveI (dBuVim) Date: 2021-12-29 PnLe\‘rel (dBuVim) Date: 2021-12-29
108.0 1 108.0{
96.0 96.0
84.0 84.0
72.0 72.0
60.0 3 60.0 5
" " A " " "
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
5670 6086. 6502, 6918, 7334, 7750 5670 6086. 6502, 6918, 7334, 7750
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. 40 Zite no. 3m Chanber Data no. : 39
Dis. / Ant. : 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 15E PK U-NII-2C Limit FCC 15E PK U-NII-2C
Env. ¢/ Ins. 3.2%C/52.5% Engineer Lynn Env. ¢/ Ins. 3.2%C/52.5% Engineer Lynn
Test Hode 11n20 5700MHz TX Test Hode 11n20 5700MHz TX
Ant. Cable Amp Emission int. Cable Amp Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(HHz) (cB/m)  (dB) (GBuV) (dB)  (dBuV/m) (dBuV/m) (dB) (HHz) (cB/m)  (dB) (GBuv) (dB)  (dBuV/m) (dBuV/m) (ciB)
1 §701.20 33.91  5.29 97.24  34.50 101.94 ————-—  ————o Peak 1 S701.20 33.91  5.29 98.47  34.50 103.17  ———-om  ———oo Peak
2 5725.00 33.95 5.31 52.89  34.50 57.65 65.20 10.55  Peak z 5724.08 33.95  5.31 §7.27  34.50  62.03  —---mm —mmmeo Peak
3 7250.00 36.11 5.27 46.28 34.72 52.94 65.20 15.z6 Peak 3 7z50.00 36.11 5.27 45.6% 34.72 5z.30 65.20 15.50 Peak

Rewarks: 1. Emizsion Level= Rntenna Factor + Cable Loss + Reading
—hmp factor.
2. The emission levels that are 20dE below the official 2.

limit are not reported.

Rewarks: 1. Emizsion Level= intenns Factor + Cable Loss + Reading
—hmp factor.
The emission levels that are 20dB below the official

limit are not reported.

Data: 41

File: F:i2021 Report fB3#\A122112059\A 122112059 WIFI5G Band3.EM6 (104) Data: 42 File: F:2021 Report f33A122112059\A 122112059 WIFI5G Band3.EM6 (104)
120Level (dBuVim) Date: 2021-12-29 120Level (dBuvim) Date: 2021-12-29
108.0 108.0
96.0 96.0
84.0 84.0
72.0 72.0
60.0 FOC 15E AV 60.0 FOC 15E AV
48.0) 48.0)
2 2
36.0 36.0
24.0 24.0
12.0 12.0
5670 6086. 6502, 6918. 7334, 7750 5670 6086. 6502, 6918. 7334, 7750
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. @ 41 Site no 3m Charber Data no. : 42
Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 15E AV Limit FCC 1SE AV
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins 23.27C/52.5% Engineer Lynn
Test Mode 11n20 5700MHz TX Test Mode 11n20 5700MHz TX
ant.  cable Amp  Emission ant.  Cable Amp  Emission
No. Freq. Factor Loss  Reading factor Level  Limits  Margin  Remark No. Freq. Factor Loss Reading factor Level  Limdts  HMargin  Remark
(MHz)  (dB/m) (dB)  (dBuV) (dE)  (dBuV/m) (dBuV/m]  (dB) (MHz)  (dB/m) (dB)  (dBu¥) (dE)  (dBu¥/m) (dBu¥/m)  (dB)
1 5701.20 33.91  5.29 88.82  34.50 93.52 ——————  —————e kverage 1 5701.20 33.91 5.2 86.67 34.50 91.37 —-—-——  ————— hverage
2 7250.00 36.11  5.27 32.56 34.72  39.22 54,00 14.78  kverage z 7250.00 36.11  5.27  32.51  34.72 39,17  54.00 14.83  hverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—kmp factor.
Z. The ewission levels that are 2006 below che official z.

liwit are not reported.

Remarks: 1. Emission Level= Antenma Factor + Cable Loss + Reading
—kmp factor.
The emission levels that are 20dB helow the official

liwit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

Data: 43 File: F:2021 Report #i3H\A172112059\A172112059-WIFI5G Band3.EM6 {(128) Data: 44 File: F:2021 Report #i3F\A122112059\A172112059-WIFI5G Band3.EM6 (128)
1mLeveI (dBuVim) Date: 2021-12-23 PnLe\‘rel (dBuVim) Date: 2021-12-23
108.0 £y 108.0 3
96.0| 96.0|
84.0 84.0
72.0] 72.0] 7
1
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
5350 5390. 5430. 5470. 5510. 5550 5350 5390. 5430, 5470. 5510. 5550
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 43 Zite no. : 3m Chamber Data no. : 44
Dis. / Ant. : 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit i FCC 15E PK U-NII-2C Limit i FCC 15E PK U-NII-2C
Env. ¢ Ins. @ 253.2%C/52.5% Engineer : Lynn Env. ¢ Ins. @ 253.2%C/52.5% Engineer : Lynn
Power rating : Fower rating :
Test Mode ¢ 1in40 5510MHz TX Test Mode ¢ 1in40 5510MHz TX
Ant.  Cable Amp  Emission Ant.  Cable Amp  Emission
No. Freg. Factor Loss  Reading factar Level Linits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dE] (dBuv) (dEB) (dBuV/m)  (dBuV/m) idE] (MHz) (dB/m) (dE] (dBuv) (dEB) (dBuV/m)  (dBuv/m) (dE)
1 5460.00 33.43  5.21 60.43  34.50  64.57 65.20 3.63  Peak 1 S460.00 33.43  5.21 §7.85 34.50 61.99 65.20 6.21 Peak
2 5467.Z0 33.45 5.z1 61.15 34.50 65.31 65.20 z.89 Peak Z  5467.Z0 33.45 5.z1 6Z.41 34.50 66.57 65.20 1.63 Peak
3 5470.00 33.45 5.21 £0.24 34.50  £4.40 £3.20 3.80  Peak 3 5470.00 33.45 5.21 57.37  34.50 61.53 £3.20 6.67 Peak
4 5507.80 33.50 5.23 99.06  34.50 103.28  -----—  —-mmeo Peak 4 S5508.60 33.50 5.23 98.66  34.50 102.91 -—----—  —-mmeo Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenma Factor + Cable Loss + Reading
—hnp factor. —hnp factor.
2. The ewission levels that are 20dB helow the official 2. The ewission levels that are 20dB helow the official
limit are not reported. limit are not reported.
Data: 46 File: F:i2021 Report {834 122112059\ A1Z22112059-WIFISG Band3.EM6 (104) Data: 45 File: F:i2021 Report {33 \A 122112059\ A1Z22112059-WIFISG Band3.EME (104)
120Level (dBuVim) Date: 2021-12-23 120Level (dBuvim) Date: 2021-12-23
108.0 108.0
96.0 96.0 2
84.0 84.0
720 720
60.0 60.0
43.0 1 43.0 |
36.0 36.0
24.0 24.0
12.0 12.0
5350 5390. 5430. 5470. 5510. 5550 5350 5390. 5430. 5470. 5510. 5550
Fredquency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. @ 46 Site no. : 3m Chamber Data no. @ 45
Dis. / Ant. io3m 2021 MCTD1209-3006 Ant. pol. : HORIZCNTAL Dis. / hnt. 1o 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE AV Limit : FCC 1SE AV
Env. / Ins. : 23.2%C/52.5% Engineer : Lynn Env. / Ins. : 23.2%C/52.5% Engineer : Lynn
Test Mode ¢ 1in40 5510MHz TX Test Mode ¢ 1in40 5510MHz TX
Ant.  Cable Awp  Emission Ant.  Cable Awp  Emission
No. Freg. Factor Less Reading factor Level Limits Margin Rewark No. Freg. Factor Less Reading factor Level Limits Margin Rewark
(HHz) (dB/m)  (dB) (dBuv) (dB)  (dBuV/m) (dBuV/m) (dE) (HHz) (dB/m)  (dE) (dBuv) (dB)  (dBuV/m) (dBuV/m) (dB)
1 5460.00 33.43 5.z21 38.69 34.50 4z2.83 54.00 11.17 hverage 1 5460.00 33.43 5.z1 35,17 34.50 42.31 54.00 11.69 Average
2 &5507.60 33.50 5.23 88.34  34.50 92.57  ———-om  ———oo iverage 2 5508.40 33.50 5.23 88.68  34.50 92.91 ————om  ————o iverage
Pemwarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —hmp factor.
2. The ewission levels that are 20dB below the official 2. The ewission levels that are 20dB below the official
limit are not reporced. limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 54 File: F:2021 Report #i3F\A122112059\A172112059-WIFI5G Band3.EM6 {104)

o Level (dBuVin) Date: 2021-12-20

1

Data: 53 File: F:i2021 Report fi3F A 17211205914 172112059-WIFI5G Band3.EM6 (104)
1mLeveI {dBuVim) Date: 2021-12-20
108.0-+
96.0
84.0
72.0
60.0
I Y i
48.0
36.0
24.0
12.0]
5630 6054, 6478, 6902, 7326. 7750
Frequency (MHz)
Site no. 3m Chanber Data no. 53
Dis. / Ant. : 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-2C
Env. / Ins. 3.2%C/52.5% Engineer Lynn
Test Hode 11n40 5670MHz TX
Ant. Cable 20 Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHZ) (dB/w)  (dB] (dBuv) (€GB} (dBuv/m) (dBuv/m) (aB)
1 S670.28 33.84  5.29 99.67  34.50 102.30 ———--—  —————— Peak
2 5725.00 33.95 5.31 52.73  34.50 57.49 65.20 10.71  Peak
3 7250.00 36.11 5.27 45.14 34.72 51.80 65.20 16.40 Peak
Rewarks: 1. Emission Level= kntenma Factor + Cakle Loss + Reading
—lmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 56

1

Level (dBuVim)

File: F:i2021 Report {834 122112059\ A1Z22112059-WIFISG Band3.EM6 (104)
Date: 2021-12-29

108.0
96.004
840
720
60.0 FOC 15E AV
48.0|
2
36.0
240
12.0
5630 6051 6478. 6902. 7326. 7750
Frequency (MHz)
Site no. 3m Charber Data no. 1 56
Dis. / hnt. 31 2021 MCTD1209-3006 hnt. pol. HORIZCNTAL
Limit FCC 15E AV
Env. / Ins. 23.2%C/52.5% Enginesr Lynn
Test Mode 1in40 S670MHz TX
Ant. Cable Amp  Ewission
No. Freg. Factor Loss Reading factor Level Limits Hargin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  (dBu¥/m) (dBuV/m) (dE)
1 5666.04 33.81 5.29 85.87 34.50 90.47 —————— e bverage
2 7280.00 36.11 5.27 32.68 39.72 39.34 54.00 14.66 Average
Pemwarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading

—kmp factor.
The emission levels that are 20dB helow che official
limit are not reported.

108.0 1

96.0

84.0

72.0

60.0

Pt A

48.0

36.0

24.0

12.0]

5630 6054, 6478, 6902, 7326. 7750
Frequency (MHz)

Zite no. 3m Chanber Data no. : 54

Dis. / knt. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL

Limit FCC 15E PK U-NII-2C

Env. / Ins. 3.2%C/52.5% Engineer Lynn

Test Hode 11n40 5670MHz TX

Ant. Cable Ay Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHZ) (dB/w)  (dE] (dBuv) (GB)  (dBuv/m) (dBuv/m) (4B}

1 S€70.28 33.84  5.29 97.19  34.50 101.82  ———--—  —————— Peak
z §725.00 33.95  5.31 50.10  34.50 54.86 65.20 13.34  Peak
3 7z50.00 36.11 5.27 45.20 34.72 51.86 65.20 16.34 Peak

Remwarks: 1.

Ewission Level= intenna Factor + Cable Loss + Reading
—lmp factor.

The emission levels that are 20dE below the official
limit are not reported.

Data: 55 File: F:12021 Report #FiA 1221120591 122112059 WIFISG Band3.EM6 (104)
120Level (dBuvim) Date: 2021-12-29
108.0
96.0)
1
84.0)
720
60.0 FOC 15EAV
148.0)
F
36.0)
240
120
5630 6054. 6478, 6902. 7326. 7750
Frequency (MHz)
Site no. 3m Chanber Data no. 1 55
Dis. ¢ hnt w2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 15E AV
Env. / Ins 23.2%C/52.5% Enginesr Lynn
Test Hode 11n40 5670MHz TX
Ant. Cable awp  Ewission
Na. Fres. Factor Loss Reading factor Lewel  Limits Hargin Rewark
(MHz) (dB/m)  (dB) (dBuv) (dB)  (dBu¥/m) (dBuV/m) (dB)
1 5666.04 33.81 5.29  94.06 34.50 98.66 ————m e kverage
2 7250.00 36.11 5.27 32.55 34.72 39.21 54.00 14.79 Average

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
—kmp factor.

The emission levels that are 20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AU3BUSW35

U-NI1-3 Band:

Data: 15 File: F:1202 1 Reportifli3HiA 1221120594172 112059 -WIFI5G Band4.EMG (98) Data: 16 File: F:12021 Reportifi3HiA 1221120594172 112059-WIFI5G Band4.EM6 (98)
1,mLeweI {dBuVim) Date: 2021-12-29 1,mLeweI {dBuVim) Date: 2021-12-29
108.0] /‘ B 108.0] &
96.0 96.0
84.0 84.0
72.0 720
4
60.0 60.0
! i A
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
5350 5434. 5518. 5602, 5686. 5770 5350 5434. 5518. 5602. 5686. 5770
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chanber Data no. 15 Site no. : 3w Chanber Data no. 16
Dis. / Ant. : 3m 2021 KCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 KCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PE U-NII-3 Limit : FCC 1SE PE U-NII-3
Env. / Ins. @ 23.2%C/52.5% Enginesr : Lynn Env. / Ins. @ 23.2%C/52.5% Enginesr Lynn
Test Mode : 1ia S745MHz TX Test Mode : 1ia S745MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Fred. Factor Loss Reading factor Level Limits Margin Remark No. Fred. Factor Loss Reading factor Level Limits Margin  Renark
(MHz) (dE/m)  (dE) (dBuv) (dB)  (dBu¥/m] [dBuV/m) (dB) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dB)
1 5460.00 33.43 5.21 45.65 34.50 48.79 68.20 15.41 Peak 1 5460.00 33.43 5.21 44.82 34.50 45.96 68.20 19.24 Peak
Z 5650.00 33.51 5.28 46.44 34.50 51.03 65.20 17.17 Peak Z 5650.00 33.51 5.28 46.73 34.50 51.32 65.20 18.88 Peak
3 S700.00 33.88 5.29 48.32  34.50 52.99  105.20 52.21 Peak 3 S700.00 33.88 5.29 46.43  34.50 51,10  105.20 54.10  Peak
4 5720.00 33.95 5.30 55.5¢ 34.50 60.29  110.80 50.51  Peak 4 5720.00 33.95 5.30 50.67 34.50 S55.42 110,80 55.38  Peak
5 5725.00 33.95 5.31 62.52 34.50 67.58 12z.80 55.22 Peak 5 5725.00 33.9% 5.31 62.95 34.50 67.74 12z.80 55.086 Peak
£ S746.48 33.98 5.31 101.82  34.50 106.61 ———-—-  ———o—— Peak £ S743.96 33.98  5.31 97.45  34.50 102.24 —————— ———---=  Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
The emission levels that are 20dE below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 18 File: F::2021 Report fis#-\A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 17 File: F::2021 Report i3 \A172112059'A122112059-WIFI5G Band4.EM6 (98)
12 Level {dBuvim) Date: 2021-12-29 1 Level {dBuvim) Date: 2021-12-29
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 72,0
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0 12.0
5350 5434. 5518. 5602. 5686. 5770 5350 5434. 5518. 5602. 5686. 5770
Frequency (MHz) Frequency (MHz)
dite no. : 3m Chanber Data no. : 18 Jite no. : 3m Chamber Data no. 17
Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3w 2021 BCTD1208-3006 Ant. pel. : VERTICAL
Limit : FCC 1SE AW Limit : FCC 1SE AW
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. : 23.27C/52.5% Engineer : Lynn
Test. Mode : 1la 5745MHz TX Test. Mode : 1la 5745MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Level Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 S460.00 33.43  5.21 32.83  34.50  36.97 54.00 17.03  Average 1 S460.00 33.43  5.21 32.76 34.50  36.90 54.00 17.10  Average
z 5743.96 33.98 5.31 91.24  34.50 96.03 —-----  —-mmoo Average z 5746.06 33.96 5.31 86.86 34.50 91,67 —----- Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading
—hmp factor. —hmp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB helow the official

limit are not reported. limit are not reported.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 28 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98) Data; 27 File: F:12021 Report i 3HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
1201evel (dBuVim) Date: 2021-12-23 1z0Level (B Date: 2021-12-23
108.0¢ 108.0| 1
96.0 96.0
84.0 84.0
72.0 X R 72.0 I
60.0 60.0
s A " W R ) ! erinnial
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
5800 6190. 0. 6970. 7360. 7750 5800 6190. 580, 6970. 7360. 7750
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. 28 Site no. 3w Chanber Data no. 27
Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 KCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1lla S825MHz TX Test Mode 1lla S825MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5825.35 34.16  5.34 98.45  34.50 103.45 —-----  —-mmeo Peak 1 5825.35 34.16  5.34 96.81 34,50 101.81 —----=  ——-mo Peak
2 5850.00 34.18 5.35 49.57 34.50 54.61 1z2z.20 87.59 Peak 2 5550.00 34.19 5.35 458.34 34.50 53.38 1z2z.20 68.682 Peak
3 S5855.00 34.22 5.35 47.3%  34.50 52.45  110.80 £8.35 Peak 3 5855.00 34.22 5.35 47.64¢ 34.50 52,71  110.80 58.09  Peak
4 5875.00 34.26 5.36 45.67 34.50 50.79  105.20 54.41  Peak 4 S5875.00 34.26 5.36 46.01 34.50 51,13  105.20 54.07  Peak
5 5925.00 34.36 5.37 45.42 34.50 50.865 65.20 17.55 Peak 5 5925.00 34.3¢6 5.37 44.29 34.50 48.52 65.20 18.68 Peak
£ 725000 36.11  5.27 45.66  34.72  52.32 65.20 15.88  Peak £ 7280.00 36.11  5.27 45.24  34.72  51.50 65.20 16.30  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—hnp factor. —inp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 25 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 26 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
1_mLeve| {dBu Date: 2021-12-23 1_m|_we| (dBuVim) Date: 2021-12-23
108.0| 108.0|

5800 6190. 6580. 6970. 7360. 7750 5800 6190. 6580. 6970. 7360. 7750
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 25 Site no. 3m Chamber Data no. : 26
Dis. / Ant. : 3w 2021 MCTD120S9-3006 ant. pol. : HORIZONTAL Dis. / Ant. swm 2021 MCTD1208-3006 ant. pol. : VERTICAL
Limic FCC 15E &V Limic FCC 15E &V
Env. ¢ Ins. : 23.27C/52.5% Engineer Lynn Env. ¢ Ins. 23.27C/52.5% Engineer Lynn
Test Mode 1la 5825MHz TX Test Mode 1la S825MHz TX
int. Cable imp  Emission int. Cshle imp  Emission
No. Freg. Factor Loss Reading factor Level Limits Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuv) (8B) (dBuv/m) (dBuW/m]  (dB) (MHz)  (dB/m) (dB]  (dBuv) (8B) (dBuV/m) (dBuW/m]  (dB)
1 5825.35 34.16 5.34 87.76 34.50 92.76 ————-=  —-———o Average 1 5825.35 34.16 5.34 84.42  34.50 89.42 ———---  —————v Average
2 7250.00 36.11  5.27 32.48  34.72  39.14 54.00 14.86  Average 2 7250.00 36.11  5.27 32.44  34.72  39.10 54.00 14.80  Average
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading

-knp factor.
z. The emission levels that are 20dB below the official
limit are not reported.

-hnp factor.
z. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 29 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98) Data: 30 File: F:12021 Report i 3HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
1201evel (dBuVim) Date: 2021-12-29 1a0Level BV Date: 2021-12-20
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 72.0
60.0 60.0 3
L A Ak
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
5350 5434. 18. 5602, 5686. 5770 5350 5434. 18. 5602, 5686. 5770
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. 29 Site no. 3w Chanber Datza no.
Dis. / Ant. 3m 2021 KCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 1inz0 5745MHz TX Test Mode 1inz0 5745MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5460.00 33.43  5.21 44.86  34.50  49.00 68.20 19.20  Peak 1 5460.00 33.43  5.21 45.61  34.50 49,75 68.20 18.45 Peak
2 5650.00 33.81 5.28 46.00 34.50 50.59 65.20 17.61 Peak 2 5650.00 33.81 5.28 46.15 34.50 50.74 65.20 17.46 Peak
3 S700.00 33.88 5.29 46.92  34.50 51,59  105.20 53.61 Peak 3 S700.00 33.88 5.29 47.3% 34.50 52.05  105.20 53.15  Peak
4 5720.00 33.95 5.30 57.00 34.50 61,75  110.80 43.05 Peak 4 5720.00 33.95 5.30 57.7%  34.50 62.54  110.80 48.26  Peak
5 5725.00 33.95 5.31 66.32 34.50 71.08 12z.80 51.72 Peak 5 5725.00 33.9% 5.31 63.70 34.50 65.46 12z.80 54,34 Peak
£ S746.48 33.98 5.31 103.06  34.50 107.85 ———-o-  ——moo Peak £ S5746.06 33.95 5.31  100.70  34.50 105.49 ————om  ——ooo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—hnp factor. —inp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 32 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 31 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
{apLevel (@B Date: 2021-12-29 1apLevel (dBum) Date: 2021-12-29
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 72,0
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
5350 5434. 5518. 5602. 5686. 5770 5350 5434. 5518. 5602. 5686. 5770
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. 32 Jite no. 3m Chanber Data no. : 31
Di=. / ant. 3w 2021 BCTD1208-3006 int. pol. : HORIZONTAL Dis. / ant. 3w 2021 BCTD1202-3006 int. pol. : VERTICAL
Limit FCC 15E &V Limit FCC 15E &V
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11nz0 5745MHz TX Test. Mode 11n20 5745MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(NHzZ) (dB/1) (B (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B) (MHz) (dB/m)  (dB) (dBuv) (dB)  [(dBuV/m) (dBuV/wm) (@B)
1 S460.00 33.43  5.21 32.89 34.50 37.03 54.00 16.97  Average 1 S460.00 33.43  5.21 32.78 34.50 36.92 54.00 17.08  Average
z 5746.06 33.98 5.31 92.04 34.50 96.83  —-----  —-mmeo Average z 5743.12 33.96  5.31 £9.70  34.50 94.49  —---om  —ommeo Average

Remarks: 1.

Emission Levels
-knp factor.

Iintenna Factor + Cable Loss + Reading

. The ewission levels that are 20dB helow the official

limit are not reported.

Remarks: 1.

Emission Levels
-hnp factor.

Intenna Factor + Ceble Loss + Reading

. The ewission levels that are 20dB helow the official

linit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 42

1

L Level (dBuvim)

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98)

Date: 2021-12-23

Data: 41

1

Ly Level (dBuvim)

File:

112021 Report @3 A 1221120594122 112059-WIFISG Band4.EM6 (98)

Date: 2021-12-23

108.0f! 10804
96.0 96.0
84.0 84.0
72.0 7 I 720 I
60.0 60.0
3 m P n A A
48.0 48.0
36.0 36.0
24.0 240
12.0 120
5800 6190. 0. 6970, 7360. 7750 5800 6190 580, 6970, 7360. 7750
Frequency (MHz) Frequency (MHz)
Site no. 3u Chanber Data no. Site no. 3m Chanber Data no.
Dis. / Ant. 3m  z021 NCTD1208-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m  z021 NCTD1208-3006 int. pol. : VERTICAL
Limit FCC 1SE PR U-NII-3 Limit FCC 1SE PR U-NII-3
Env. / Ins 3.2%C/52.5% Engineer : Lynn Env. / Ins. 3.2%C/52.5% Engineer : Lynn
Pover reting : Pover rating
Test Mode 11n20 5825MHz TX Test Mode 11n20 5825MHz TX
nt.  Cable iwp  Emission int.  Cable iwp  Emission
No. Freq. TFactor Loss Reading facter Lewel  Limits MNargin Remark No. Freq. TFactor Loss Reading factor Lewel  Limits Margin Remark
(MHz)  {dB/m) (dB)  (dBuv) (dB)  (dBu¥/m| (dBu¥/m)  (dB) (MHz)  {dB/mj) (dB)  (dBuV) {dB)  (dBu¥/m| (dBu¥/m)  (dB)
1 5825.35 34.16 5.34  101.51 34,50 106,51 —----=  ———-—o Peak 1 5825.35 34.16 5.3%4  99.37 34,50 104.37 —----=  —————o Peak
z 5850.00 34.19 5.35  57.49 34,50 62.53 122.20  50.67 Peak z 5850.00 34.19 5.35  56.96 34,50 62.00 122.20  50.20 Peak
3 5855.00 34.22 5.35  51.45 34.50 56.52 110.80  54.28  Peak 3 5855.00 34.22 5.35  52.88 34,50 57.95 110.80  52.85 Peak
4 5875.00 34.26 5.36  45.72 34,50 50.84  105.20  54.36  Peak 4 5875.00 34.26 5.36  45.56 34.50 5O0.68  105.20  54.52  Peak
5 5925.00 34.36 5.37  46.71 34.50 51.34  §8.20  16.26 Peak 5 5925.00 34.36 5.37  46.01 34.50 51.24  68.20  16.96 Peak
6 7250.00 36.11 5.27  44.56 34.72  51.22 §8.20  16.98 Peak 6 7250.00 36.11 5.27  44.92  34.72 51,58  68.20  16.62 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Intenna Factor + Cable Loss + Reading
—imp facter. —imp facter.
Z. The emission levels that are Z0dB below the official 2. The emission levels that are Z0dB below the official
limit are not reported. limit are not reported.
Data: 38 2021 Report 1A 1721120591A122112059-WIFI5G Band4.EM6 (98) Data: 40 2021 Report 1A 1211205914122 112059-WIFI5G Band4.EM6 (98)
{apLevel (@B Date: 2021-12-23 1apLevel (dBum) Date: 2021-12-23
108.0 108.0
96.0[1 96.0[1
84.0 84.0
72.0 720
60.0 FUC 15E AV 60.0 FUC 15E AV
48.0 48.0
3 3
36.0 36.0
24.0 240
120 120
5800 6190 6580. 6070, 7360. 7750 5800 6190 6580. 6070. 7360. 7750
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. : 39 Site no. 3m Chanber Data no. : 40
Dis. / ant. Im 2021 NCTD1209-3006 int. pol. : HORIZONTAL Dis. / ant. Im  z0z1 NCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE &V Limit FCC 1SE &V
Env. / Ins. 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27C/52.5% Engineer : Lynn
Test Noae 11n20 5825MHz TX Test Noae 11n20 5825MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freq. Factor Loss Reading facter Level  Limits MNargin Remark No. Freq. Factor Loss Reading facter Level  Limits Margin Remark
(MHz)  (dB/w)  (dB)  (dBUV) [4B)  (GBWW/m] (dBuW/m)  (dB) (MHz)  (dB/m)  (4B)  (dBUV) [4B)  (GBuV/w] (dBuW/m)  (dB)
1 5821.45 34.15 5.34  87.55 34,50 02,55 —--oom  ——mo—o iverage 1 5821.45 34.16 5.34  87.46 34.50 02,46 —---om  ——mo—o iverage
z 7250.00 36.11 5.27  32.46 34.72 39.12  54.00  14.88  Average z 7250.00 36.11 5.27  32.41 34,72 39.07  54.00  14.93  Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-knp factor.

. The ewission levels that are 20dB helow the official

limit are not reported.

-hnp factor.

. The ewission levels that are 20dB helow the official

linit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 44

File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98)

L Level (dBuvim)

Date: 2021-12-29

1

Data: 43

File:

Ly Level (dBuvim)

112021 Report @3 A 1221120594122 112059-WIFISG Band4.EM6 (98)

Date: 2021-12-29

1
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 72.0
60.0 60.0 3
» A I gt bt
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
5350 5438, 6. 5614. 5702. 5790 5350 5438, 26. 5614, 5702. 5790
Frequency (MHz) Frequency (MHz)
Site no. 3w Chanber Data no. Site no. 3w Chanber Data no. @ 43
Dis. / int. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins. 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Enginesr Lynn
Test Mode 11in40 5755MHz TX Test Mode 11n40 5755MHz TX
Ant. Cable Awp  Emission Ant. Cable Awp  Emission
No. Freg. TFactor Loss Reading factor Lewvel Limits Margin Remark No. Freg. TFactor Loss Reading factor Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE) (MHz) (dE/m)  (dE) (dBuv) (dB)  [dBuV/m] [dBuV/m) (dE)
1 5460.00 33.43  5.21 45.26  34.50  49.40 68.20 18.80  Peak 1 5460.00 33.43  5.21 46.27  34.50  50.41 68.20 17.78  Peak
2 5650.00 33.81 5.28 46.28 34.50 50.87 65.20 17.33 Peak 2 5650.00 33.81 5.28 46.58 34.50 51.17 65.20 17.03 Peak
3 S700.00 33.88 5.29 51.77 34.50 S6.44  105.20 48.76 Peak 3 S700.00 33.88 5.29 53.90 34.50 S8.57  105.20 46.63  Peak
4 5720.00 33.95 5.30 68.36 34.50 73.11  110.80 37.69 Peak 4 5720.00 33.95 5.30 65.26 34.50 70.01  110.80 40.79  Peak
5 5725.00 33.95 5.31 70.28 34.50 75.04 12z.80 47.76 Peak 5 5725.00 33.9% 5.31 67.50 34.50 72.26 12z.80 50.54 Peak
£ S5752.60 34.0z 5.31  100.1%  34.50 105.01 —-----  ——omo Peak £ S756.56 34.02  5.31 97.87  34.50 102.80 ———---  —————o Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—hnp factor. —inp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 45 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 46 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
{apLevel (@B Date: 2021-12-29 1apLevel (dBum) Date: 2021-12-29
108.0| 108.0|
96.0 96.0
84.0 84.0
72.0 72,0
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0]
5350 5438. 5526. 5614. 5702. 5790 5350 5438. 5526. 5614. 5702. 5790
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. 45 Jite no. 3m Chanber Data no. 46
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 15E &V Limit FCC 15E &V
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n40 5755MHz TX Test. Mode 11n40 5755MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz) (dB/m)  (dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 S460.00 33.43  5.21 33.08  34.50 37.19 54.00 16.81  Average 1 S460.00 33.43  5.21 32.95  34.50  37.09 54.00 16.91  Average
z 5757.44 34.02  5.31 £9.56 34.50 94,39 —-----  —-mmeo Average z 5759.20 34.02 5.31 87.17  34.50 92.00 —-----  ——-mo Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading

-knp factor.

. The ewission levels that are 20dB helow the official

limit are not reported.

-hnp factor.

. The ewission levels that are 20dB helow the official

linit are not reported.
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FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 51 File: F:i2021 Report f53HA 12211205914 122112059-WIFI5G Band4.EM6 (98) Data; 52 File: F:12021 Report i 3HA 12211205914 122112059-WIFI5G Band4.EM6 (98)
1201evel (dBuVim) Date: 2021-12-23 1z0Level (B Date: 2021-12-23
f f
108.0[- 108.0| 1
96.0 96.0
84.0 84.0
72.0 X R 72.0 I
60.0 60.0
5 s . ) i 5 - _— -
48.0 48.0
36.0 36.0
24.0 24.0
12.0] 12.0|
5760 6158, 6. 6954, 7352. 7750 5760 6158, 56. 6954, 7352. 7750
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. Site no. 3m Chanber Data no. @ 52
Dis. / int. 3m 2021 MCTD1209-3006 int. pol. : HORIZONTAL Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC 1SE PE U-NII-3 Limit FCC 1SE PE U-NII-3
Env. / Ins 3.2%C/52.5% Enginesr Lynn Env. / Ins. 3.2%C/52.5% Engineer Lynn
Pover rating : Power rating
Test. Mode 11n40 S795MHz TX Test. Mode 11n40 S795MHz TX
Ant. Cable duap Emission Ant. Cable duap Emission
No. Freg. Factor Loss Reading factor Lewvel Limits Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  {dB/m) {dB) (dBuv) (dB)  [dBu¥/m] [dBu¥/m) (dB) (MHz)  {dB/m) {dB) (dBuv) (dB)  [dBu¥/m] [dBu¥/m) (dB)
1 5797.81 34.09 5.33 89.25 34.50 104.17 -—-----  ——--—- Peak 1 5797.81 34.09 5.33 87.30 34.50 10z.22 —----- ——---- Peak
2 5850.00 34.19  5.35 51.05 34.50 S6.09  122.20 66.11  Peak 2 5850.00 34.19  5.35 53.41 34.50 S58.45  122.20 63.75  Peak
3 S5855.00 34.22 5.35 50.91  34.50 55.98  110.80 54.82 Peak 3 S5855.00 34.22 5.35 50.27 34.50 55.34 110,80 55.46  Peak
4 5875.00 34.2¢6 5.36 47.08 34.50 Sz.z0 i05.z0 53.00 Peak 4 5875.00 34.26 5.36 47.65 34,50 5z.77 i05.z0 52.43 Peak
5 5925.00 34.36 5.37 45.31  34.50  50.54 65.20 17.66  Peak 5 5925.00 34.36 5.37 45.7%  34.50  51.01 65.20 17.18  Peak
£ 7280.00 36.11  5.27 45.80  34.72  52.46 68.20 15.74  Peak £ 7280.00 36.11  5.27 45.27 34.72  51.93 68.20 16.27  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp factor. —imp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB helow the official
limit are not reported. limit are not reported.
Data: 54 112021 Report i3 A172112059'A122112059-WIFI5G Band4.EM6 (98) Data: 53 112021 Report s34 172112059'A122112059-WIFI5G Band4.EM6 (98)
1_mLeve| {dBu Date: 2021-12-23 1_m|_m| (dBuVim) Date: 2021-12-23
108.0| 108.0|
96.0| 96.0|
84.0 84.0
72.0| 72.0|
60.0 FQCTSEAV 60.0 FQCTSEAV
48.0 48.0
2 2
36.0| 36.0|
24.0 24.0
12.0] 12.0]
5760 6158. 6556. 6954, 7352. 7750 5760 6158. 6556. 6954. 7352. 7750
Frequency (MHz) Frequency (MHz)
dite no. 3m Chanber Data no. : 54 Jite no. 3m Chanber Data no. : 53
Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2021 MCTD1209-3006 Ant. pel. : VERTICAL
Limit FCC 1SE AW Limit FCC 1SE AW
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
Test Mode 11n40 5735MHz TX Test. Mode 11n40 5735MHz TX
int. Cable imp  Emission int. Cable imp  Emission
No. Freg. Factor Loss Reading factor Lewvel Limits  Margin Remark No. Freg. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB) (MHz)  (dB/m)  {dB) (dBuv) (GB)  [GBuV/m] [dBuV/m) (ciB)
1 5791.84 34.09  5.33 85.66 34.50 90,58 ———-o-  ——ooo Average 1 $791.84 34.00 5.33 84.10  34.50 89.02 ——----  —————— Average
z 7250.00 36.11 5.27 32.48 34.72  39.14 54.00 14.86  Average z 7250.00 36.11  5.27 32.47 34.72  39.13 54.00 14.87  Average

Remarks: 1

. Emission Level=

Antenna Factor + Ceble Loss + Reading
-knp factor.

. The ewission levels that are 20dB helow the official

limit are not reported.

Remarks: 1.

Emission Levels
-hnp factor.

Intenna Factor + Ceble Loss + Reading

. The ewission levels that are 20dB helow the official

linit are not reported.
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6. 6dB & 26dB & 99% Occupied Bandwidth Test

6.1.Test Equipment

Iltem| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. PXA Signal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer
2. Attenuator Agilent 8491B MY39269201 | Oct.09,21 1 Year
3. RF Cable HUBEE;SUH SUCOFLEX-106 505238/6 Apr.07,21 1 Year
6.2.Limit

6dB Bandwidth should be not less than 500kHz
6.3.Test Procedure

26dB Bandwidth:
Use the test method descried in ANSI C63.10 clause 12.4.1:

(a)
(b)
(©)
(d)
(€)

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold.

Measure the maximum width of the emission that is 26 dB down from the maximum of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

6dB Bandwidth:

Use the test method descried in 789033 D02 v02r01:

Section 15.407(e) specifies the minimum 6 dB emission bandwidth of at least 500 kHz for the
band 5.725-5.85 GHz. The following procedure shall be used for measuring this bandwidth:

(a)
(b)
(©)
(d)
(€)
(f)
(@)

Set RBW =100 kHz.

Set the video bandwidth (VBW) >3 RBW.

Detector = Peak.

Trace mode = max hold

Sweep = auto couple

Allow the trace to stabilize

Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower frequencies) that are attenuated by
6 dB relative to the maximum level measured in the fundamental emission

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver

may be employed if it implements the functionality described in this section. For devices that
use channel aggregation refer to I11.A and I11.C for determining emission bandwidth.
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99% Occupied bandwidth:

Use the test method descried in ANSI C63.10 Section 6.9.2:

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper

frequency limits, the mean powers are each equal to 0.5% of the total mean power of the given

emission. The following procedure shall be used for measuring 99% power bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The
frequency span for the spectrum analyzer shall be between 1.5 times and 5.0 times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW,
and VBW shall be approximately three times the RBW, unless otherwise specified by the
applicable requirement.

c) Set the reference level of the instrument as required, keeping the signal from exceeding the
maximum input mixer level for linear operation. In general, the peak of the spectral envelope
shall be more than [10 log (OBW/RBW)] below the reference level. Specific guidance is given
in4.1.5.2.

d) Step a) through step c) might require iteration to adjust within the specified range.

e) Video averaging is not permitted. Where practical, a sample detection and single sweep mode
shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be
used.

) Use the 99% power bandwidth function of the instrument (if available) and report the measured
bandwidth.

g) If the instrument does not have a 99% power bandwidth function, then the trace data points are
recovered and directly summed in linear power terms. The recovered amplitude data points,
beginning at the lowest frequency, are placed in a running sum until 0.5% of the total is reached
that frequency is recorded as the lower frequency. The process is repeated until 99.5% of the
total is reached; that frequency is recorded as the upper frequency. The 99% power bandwidth
is the difference between these two frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument
display; the plot axes and the scale units per division shall be clearly labeled. Tabular data may
be reported in addition to the plot(s).

6.4.Test Results
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AUDIX Technology (Shenzhen) Co., Ltd.

U-NII-1 Band:
26dB bandwidth

EUT: WiFi module
M/N: U9W35
Test date: 2022-01-04 Pressure: 102.241.0 kpa Humidity: 53.543.0%
Tested by: Lynn Test site: RF site Temperature:25.740.6 C
Test Frequency 26dB(||\3/|a|_n|g;N idth Limit
Mode (MHz) ANTB ANTA (KHz)
5180 19.57 19.33 N/A
11a 5200 19.57 20.16 N/A
5240 19.78 20.44 N/A
11n 5180 19.72 19.74 N/A
HT20 5200 20.06 20.56 N/A
5240 20.09 20.51 N/A
11n 5190 39.31 39.16 N/A
HT40 5230 39.80 41.10 N/A
Conclusion: PASS
99% Occupied bandwidth:
Test Frequency 9% ?&nlj\z’\)“dth Limit
Mode (MHz) ANTB ANTA (KH2)
5180 16.365 16.367 N/A
11a 5200 16.387 16.448 N/A
5240 16.395 16.444 N/A
11n 5180 17.556 17.563 N/A
HT20 5200 17.585 17.636 N/A
5240 17.575 17.623 N/A
11n 5190 35.938 35.914 N/A
HT40 5230 36.002 36.109 N/A
Conclusion: PASS
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AUDIX Technology (Shenzhen) Co., Ltd.

U-NI11-2A Band:
26dB bandwidth
EUT: WiFi module
M/N: U9W35
Test date: 2022-01-04 Pressure: 102.2+1.0 kpa Humidity: 53.543.0%
Tested by: Lynn Test site: RF site Temperature:25.740.6 'C
Test Frequency 26dB(||\3/|a|_n|g;N idth Limit
Mode (MHz) ANTB ANTA (KHz2)
5260 19.70 20.28 N/A
11a 5300 19.59 20.26 N/A
5320 19.43 19.45 N/A
11n 5260 19.89 20.38 N/A
HT20 5300 19.95 19.84 N/A
5320 19.70 20.63 N/A
11n 5270 40.10 41.61 N/A
HT40 5310 39.45 39.15 N/A
Conclusion: PASS
99% Occupied bandwidth:
Test Frequency 9% ?&nlj\z’\)“dth Limit
Mode (MHz) ANTB ANTA (KH2)
5260 16.385 16.435 N/A
11a 5300 16.377 16.437 N/A
5320 16.373 16.366 N/A
11n 5260 17.559 17.614 N/A
HT20 5300 17.582 17.563 N/A
5320 17.558 17.619 N/A
11n 5270 36.024 36.104 N/A
HT40 5310 35.965 35.974 N/A
Conclusion: PASS
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AUDIX Technology (Shenzhen) Co., Ltd.

U-NII1-2C Band:
26dB bandwidth

EUT: WiFi module
M/N: U9W35
Test date: 2022-01-04 Pressure: 102.2+1.0 kpa Humidity: 53.543.0%
Tested by: Lynn Test site: RF site Temperature:25.740.6 C
Test Frequency 26dB(II€>/IaI_r|13;N idth Limit
Mode (MHz) ANTB ANTA (KHz2)
5500 19.43 19.43 N/A
11a 5600 19.55 19.81 N/A
5700 19.54 19.80 N/A
11n 5500 19.73 19.80 N/A
HT20 5600 19.77 20.04 N/A
5700 19.84 20.08 N/A
11n 5510 39.20 39.31 N/A
HT40 5590 39.68 40.40 N/A
5670 39.49 39.93 N/A
Conclusion: PASS
99% Occupied bandwidth:
99% bandwidth -
Test Frequency (MHz) Limit
Mode (MHz) ANTB ANTA (KHz)
5500 16.362 16.367 N/A
11a 5600 16.381 16.404 N/A
5700 16.378 16.392 N/A
5500 17.549 17.562 N/A
a0 5600 17.572 17.589 N/A
5700 17.557 17.591 N/A
5510 35.953 35.968 N/A
o 5590 35.993 36.022 N/A
5670 35.978 36.018 N/A
Conclusion: PASS
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FCC ID: 2AU3BUSW35

AUDIX Technology (Shenzhen) Co., Ltd.

U-NII-3 Band:

EUT: WiFi module

M/N: U9W35

Test date: 2022-01-04~05

Pressure: 102.241.0 kpa

Humidity: 53.543.0%

Tested by: Lynn

Test site: RF site

Temperature:25.740.6 C

6dB bandwidth

6dB Bandwidth .
Test Frequency (MHz) Limit
Mode (MHz) ANTB ANTA (KHz2)
5745 16.44 16.43 =500
11a 5785 16.44 16.44 =500
5825 16.44 16.44 =500
5745 17.66 17.65 =500
a0 5785 17.67 17.67 =500
5825 17.66 17.65 =500
11n 5755 36.38 36.38 =500
HT40 5795 36.36 36.39 =500
Conclusion: PASS
26dB bandwidth
Test Frequency 26dB(E/Ia|_r;S;N idth Limit
Mode (MHz) ANTB ANTA (KH2)
5745 19.64 19.66 N/A
11a 5785 19.61 19.64 N/A
5825 19.76 19.64 N/A
11n 5745 20.11 20.02 N/A
HT20 5785 20.03 20.12 N/A
5825 20.04 19.96 N/A
11n 5755 39.68 40.06 N/A
HT40 5795 40.07 39.93 N/A
Conclusion: PASS
99% Occupied bandwidth:
Test Frequency 9% ?&nﬁgldth Limit
Mode (MHz) ANTB ANTA (KHz2)
5745 16.393 16.401 N/A
11a 5785 16.410 16.408 N/A
5825 16.413 16.404 N/A
11n 5745 17.590 17.587 N/A
HT20 5785 17.590 17.609 N/A
5825 17.599 17.587 N/A
11n 5755 36.040 36.056 N/A
HT40 5795 36.035 36.047 N/A

Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F22022 Page 101 of 149




AUDIX )}
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AUDIX Technology (Shenzhen) Co., Ltd.

26dB bandwidth & 99% Occupied bandwidth

U-NII-1 Band: ANTB
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AUDIX Technology (Shenzhen) Co., Ltd.

26dB bandwidth & 99% Occupied bandwidth

U-NII-1 Band: ANTA
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AUDIX Technology (Shenzhen) Co., Ltd.

26dB bandwidth & 99% Occupied bandwidth

U-NII-2A Band: ANTB

VB 680 kir

Occupled Bandwidth
16.385 MHz
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